
LIST PRICE LIST rev. 7-17-2014
List price discounts range from 15% to 55% off MSRP Price. Dealers receive an additional discount based on Dealer Level. Orders are placed online. Large orders
paid via wire. Drop Shipping available. Prices subject to change without notice. Check website for current prices. Logon to see Dealer Prices on website

ITEM# PART# Name LIST MSRP

87 A3552 3552 GoKart Kit, 6" Aluminum Wheels 589 749

88 A3540 3540 Minibike Kit  5" Aluminum Wheels 259 379

89 A3541 3541 Minibike Kit, 6" Aluminum Wheels 319 429

90 A3544 3544 Minibike Kit, 10" Steel Wheels 359 479

91 A3557 3557 GoKart Kit, 5" Nylon Wheels 497 629

92 A3551 3551 GoKart Kit, 5" Aluminum Wheels 570 699

108 A70XX Go Kart Turf Tires, Complete Selection 14  

109 SLICK TIRES Slick Tire 11  

110 RIBBED TIRES Ribbed Tires, Complete Selection 12  

112 A70XX Sawtooth Tires, Complete Selection 15  

113 A71XX Tire Inner Tubes 2  

138 A3557 Road Rocket Gokart Kit, 5" Nylon Wheels 532 795

382 1001 / 218352AGTC TC2 1001 Torque Converter 189 249

392 A2530 BRAKE ASSEMBLY, 5", ROUND BACKING PLATE, ALUMINUM, 5/8" BORE 57 66

393 A2542 5 inch Brake Drum A2542 12 17

394 A2551 BRAKE ASSEMBLY, 6", WITH PLATED DRUM RIVETED TO 1" ID UNI-HUB 120 129

395 A2552 6 inch Drum Brake kit A2552 89 103

398 TS6-35W 6" Tri-Star Aluminum Wheels 3.5" wide 16  

399 G11XX Astro Aluminum Wheel only, 6", for minibike gokart 60 65

400 TS6-4W 6" Tri-Star Aluminum Wheels 4" wide 13  

462 222X Centrifugal Clutches for Go Kart or Mini Bike 6  

469 A3545 3545 Mini-Bike Frame & Fork 121 189

470 A3548 Mini-Bike Frame 89 159

471 A3546 Mini-Bike Fork & Bolt set 37 88

472 A3502 Gokart Frame 140 250

473 G2352 Deluxe Mini Bike Throttle Assembly 37 43

474 AZ2359 Mini-Bike Throttle 24 35

477 G1751 1751 Minibike Throttle Cable 13 15

478 AZ1752 Brake Cable 12 14

480 G1731 1731 Minibike Brake Lever 20 26

488 LBA1065 Little BadAss Mini Chopper Motorcycle 1895  

572 A1004 8 inch Steel Wheel Part# 1004 21 30

574 A1005 8 inch Steel Wheel Part# 1005 27 36

575 A1006 8 inch Steel Wheel Part# 1006 40 49

576 A1010 8" Steel Wheel 32 35

577 A1022 4 inch Steel Wheel Part# 1022 15 19

578 A1025 6 inch Steel Wheel Part# 1025 19 29

579 A1026 6 inch Steel Wheel Part# 1026 20 29

580 A1028 8 inch Steel Wheel Part# 1028 25 33

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



581 A1251 10 inch Steel Wheel with Mounted Tire Part# 1251 95 102

582 A10101 10 inch Steel Wheel, Part# 10101 27 34

584 A10103 10 inch Steel Wheel with Brake Flanged Drum Part# 10103 38 47

585 A10104 10 inch Steel Wheel with Sprocket and Drum Part# 10104 45 53

586 A10105 10 inch Steel Wheel with Sprocket and Drum Part# 10105 47 55

587 A10125 10 inch Steel Wheel with Sprocket, Drum and Bearings Part# 10125 52 61

588 A10135 10 inch Chrome Wheel with Sprocket and Drum. Part# 10135 66 74

589 A10155 10 inch Chrome Wheel with Sprocket, Drum and Bearings. Part# 10155 71 79

590 A10124 10 inch Steel Wheel with Sprocket, Drum and Bearings. Part# 10124 50 58

591 A10134 10 inch Chrome Wheel with Sprocket and Drum. Part# 10134 63 72

592 A10154 10 inch Chrome Wheel with Sprocket, Drum and Bearings. Part# 10154 69 77

593 A10123 10 inch Steel Wheel with Flanged Drum and Bearings. Part# 10123 44 52

594 A10133 10 inch Chrome Wheel with Flanged Drum.  Part# 10133 57 65

595 A10153 10 inch Chrome Wheel with Flanged Drum. and Bearings  Part# 10153 62 70

596 A10122 10 inch Steel Wheel with Brake Drum and Bearings Part# 10122 42 49

597 A10132 10 inch Chrome Wheel with Brake Drum. Part# 10132 55 62

598 A10152 10 inch Chrome Wheel with Brake Drum and Bearings. Part# 10152 61 69

599 A10121 10 inch Steel Wheel including Bearings. Part# 10121 32 39

600 A10131 10 inch Chrome Wheel. Part# 10131 44 53

601 A10151 10 inch Chrome Wheel, Bearings included. Part# 10151 53 61

612 A355X Easy Order Gokart Parts 6  

613 A2XXX Spindle Sets and Components 6  

615 A14XX Go Kart Axles, 1" Solid Steel 6  

616 A14XX Tubular Gokart Axles, 1-1/4in, 1-3/8in, 1-1/2in, 35mm, 40mm 5  

617 ACHAIN Roller Chain and Accessories 6  

618 A255X Go Kart Sprockets and Hub 25  

620 A84XX Bolts 3  

621 HUBSANDSPROCKETSMini-Hub and Sprockets for 1" Axles 33  

622 A22XX Heavy Duty Sprockets for 1" Axles 20  

623 A20XX Engine Hubs and Sprockets, 5/8" and 3/4" 20 29

625 A18XX Vari-Hub and Sprockets for 1" Axles 20 30

627 A2558 Uni-Hub for 1-1/4" Axles 50  

628 A25XX Mini-Hub and Sprockets for 1-1/4" Axles 20  

629 ASEAT Go Kart Seat Parts 112  

630 A1645 1645 Gokart Seat Cover 56 69

631 A1633 1633 Minibike Seat, 19" 40 47

632 A18XX Steering Wheels for Gokarts 35 42

633 A186X Gokart Steering Shaft Kit 33 37

634 G2251-B BAND BRAKE, for 4" Drum, gokart minibike 25 28

635 G2255-B BAND BRAKE for 4-1/2" OD DRUM, with PIN, Gokart Minibike 22 27

636 A22XX 4-1/2 " Custom Drum Brake, Go Kart and Mini Bike 37 43

637 A8XXX Tapered Roller Wheel Bearings 2  

638 A82XX Standard Wheel Bearings 2  

639 A82XX Precision Wheel Bearings 2  

683 A3540-LF 3540-LF Minibike Rebuild Kit, Less Frame. 5" Aluminum Wheels 238 279

691 G2555 Uni-Hub for 1" Axles 40 55

715 300 XRX TrailMaster 300 XRX Dune Buggy 3899 4795

737 1004 / 218355AGTC TC2 1004 Torque Converter 224 289

738 1002 / 218353AGTC TC2 1002 Torque Converter 189 249

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



739 1003 / 218354AGTC TC2 1003 Torque Converter 224 289

785 KD-250GKA-2 Kandi KD-250 Spyder Dune Buggy, Chain Drive 2885 3795

799 3542 3542 Minibike Kit, 8" Wheels 339  

800 A-TriStar8 8" Tri-Star Aluminum Wheels 51 58

801 A117X 8" Spinner Aluminum Wheel, 3" wide 50 65

803 A354X Road Rocket Mini Bike kit 384 595

804 A-HARDWARESet Screws 1  

805 A83XX Snap Rings 1  

806 A84XX Keys - Machine, Assorted 5  

807 A8532 Lug Nuts 3  

939 GPB800-03-36CLUTCH DISC, for 800cc 3 Cylinder Suzuki 145 177

940 PB800-03-30 HEAD GASKETHEAD GASKET, for 800cc 3 Cylinder Suzuki 84 89

941 GPB800-03-35Clutch Assembly, 800cc 3 Cylinder Engine 239 279

1019 Power Buggy 1100-2BMS Power Buggy 1100 2-Seater: Powerbuggy Dune Buggies 6995 7495

1020 G2225 Centrifugal Clutch Gokart Minibike #35, 3/4", 13 Tooth 59 69

1021 G1810 Chain Guard 18 29

1022 G1810 Chain Guard_1 25  

1028 A3541-LF 3541-LF Minibike Rebuild Kit, Less Frame. 6" Aluminum Wheels 239 339

1029 A3542-LF 3542-LF Minibike Rebuild Kit, Less Frame. 8" Aluminum Wheels 265 379

1030 A3544-LF 3544-LF Minibike Rebuild Kit, Less Frame. 10" Steel Wheels 279 395

1038 G1727 Deluxe Minibike Kickstand and Bracket set 20  

1039 G2239 Minibike Footpegs and Mounting Hardware set 23  

1040 G8190 Gokart Engine Mounting Plate 22 30

1041 A8191 Minibike Engine Mounting Plate 20 27

1042 A18XX Mini Bike Fenders 20 24

1043 G1721 Kill Switch Button 15 20

1049 A1822 Disc Brake assembly 46 78

1050 Power Buggy 1100-4BMS Power Buggy 1100 4-Seater: Powerbuggy Dune Buggies 7299 7995

1073 BMSPB250 BMS Power Buggy 250 3988 7495

1074 Power Buggy 800-2BMS Power Buggy 800 2-Seater: Powerbuggy Dune Buggies 5699 6295

1075 PB800-4 BMS Power Buggy 800 4-Seater: Powerbuggy Dune Buggies 5995 6595

1078 RRXR01 XR Adult Road Rat Racer Race Go Kart 1399 3295

1079 RRTAG01 TAG Adult Road Rat Racer Race Go Kart, Electric Start 1695 3595

1080 RRXK01 XK Kid Road Rat Racer Race Go Kart 1399 3195

1083 GrandPrix 150BMS GrandPrix 150 Moped Scooter: Grand Prix Scooters 1388 2195

1084 Pathfinder 150BMS Pathfinder 150 Moped Scooter 1349 1849

1091 Premier 150 BMS Premier (V9 EVO) 150 Moped Scooter: California Legal Scooters 1288 1849

1099 Heritage 150 BMS Heritage 150 Moped Scooter : California Legal Scooters 1499 2695

1100 ATV-400A BMS 400A 4WD Utility ATV 3888 4995

1150 N-MP-03589 MRP GY6 150 Super Racing Buggy Clutch 95 129

1151 N-MP-15001 GY6 CDI 150 ADJUSTABLE 165  

1152 N-MP-01061-1RACING CDI 9000 RPM GY6 150 120 144

1153 N-MP-01175 High Output Racing Coil GY6 150 103 129

1154 N-MP-01176-AHigh Output Coil GY6 150 148 159

1155 B150CVB CVT Drive Belt, Kevlar GY6 150 119 144

1156 CVTBK09 CVT Belt, Kevlar CN250 Buggy 123 144

1157 N-MP-07100-3CARBURETOR OKO GY6150/CN250 CVK 30MM AUTOMATIC CHOKE 250 279

1182 GY6 62mm GY6 170cc Big Bore Cylinder Kit 188 219

1183 V150 GY6 PackGY6 150 Performance Pack (Cyl Kit 62mm) 892  

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



1184 N-MP-02048 GY6 150 Performance Exhaust 239 319

1186 N-MP-03589 MRP Super Racing Clutch CN250 188 249

1187 UHI25055 Dr. Pulley Racing HiT UNI-Clutch CN250 265 319

1188 N-MP-01206-1Racing CDI CN250 144 159

1189 CDI CN250 ADJUSTABLECDI CN250 ADJUSTABLE 145 165

1190 Stage 1 GY6 150 Dune Buggy Performance Kit, Stage 1 339 385

1191 Stage 2 GY6 150 Dune Buggy Performance Kit, Stage 2 429 499

1192 N-MP-07160 GY6 150 Oil Catch Tank 119 134

1194 N-MP-07084 Velocity Stack Air Intake GY6 150 139 149

1195 N-MP-07084 Velocity Stack Air Intake GY6 150, CN250 and 800cc 139 155

1197 N-MP-01224 High Output Racing Coil CN250 128 159

1202 N-MP-03521-1MRP 250cc Racing Clutch Kit Includes Clutch, Bell, Pulley and Spring 235 295

1203 N-GK-02002 Power Exhaust System CN250 389 459

1204 ATV-70-FA BMS ATV Sport 70 979 1295

1205 ATV-150 BMS ATV Sport 150 1479  

1206 ATV-200S BMS ATV Sport 200 1979  

1207 BMSPB300 BMS Power Buggy 300 4379 7895

1208 ATV-125 TyphoonBMS ATV Typhoon 125 1449  

1209 Sabo Tiger 150BMS Sabo Tiger 150 Moped Scooter: California Legal Scooters 1488  

1210 Robot 50 BMS Robot 50 Moped Scooter: California Legal Scooters 1488   

1215 TX200 Titan 6.5hp OHV Powersport Engine 196cc, Gokart Minibike 238 295

1218 Hot Tamale Taco Hot Tamale Mini Bike 2424  

1220 Super Bee Taco Frijole Super Bee Mini Bike 2424  

1221 T01 Mini Bike Stand 75 129

1222 A1144 1144 Mini Bike Front Wheel and Tire assembly, 5" Wheel 76  

1223 A1144 1144 5" Mini Bike Front Wheel, Tri-Star 37  

1224 A7033 5" Studded Tire 37 45

1225 G7132 5" Innertube 10 10

1226 A1125 1125 Front Wheel & Tire, 6" Tri-Star for Minibike 88 94

1227 181401 Dr. Pulley Racing GY6 150 Variator Kit 139 155

1228 GTX200 Titan TX200 6.5hp OHV Powersport Engine 196cc, Go Kart Minibike 259 349

1229 93332-0535 Raptor Gokart Racing Engine by Briggs & Stratton 490  

1235 A-SLICK Slick Tires 34 44

1236 A7043 7043 Slick Tire, 5" Gokart Minibike 30 40

1237 A7044 7044 Slick Tire, 6" Gokart Minibike 34 43

1238 G7033 7033 Knobby Tire 410/350 x 5, Gokart and Minibike 25 29

1239 A7034 7034 Knobby Tire 410/350 x 6, Gokart and Minibike 26 33

1240 A1144 1144 5" Go Kart Front Wheel, Tri-Star 37 45

1241 A1144 1144 Go Kart Front Wheel and Tire assembly, 5" Wheel 37 45

1242 A1125 1125 Mini Bike Front Wheel, 6" Tri-Star 37 45

1243 A1125 1125 Go Kart Front Wheel. 6 inch Tri-Star 37 45

1244 A1125 1125 Go Kart Front Wheel and Tire assembly, 6" Wheel 88 95

1245 A1147 1147 Go Kart 5" Rear Wheel and Tire assembly, Live Axle 1" 80 111

1246 A10124 10" Rear Wheel Assembly for Mini Bikes, 60 Tooth Sprocket 70 149

1247 A10121 10" Front Wheel for Mini Bikes, NO BRAKE 60 95

1248 A10125 10 inch Rear Wheel Assembly for Mini Bikes, 72 Tooth Sprocket 75 165

1249 A10122 10" Front Wheel for Mini Bikes, WITH BRAKE 65 125

1250 200cc Big Bore KitGY6 200cc Big Bore Cylinder Kit 279  

1251 155cc Large Valve Cylinder HeadLarge Valve Cylinder Head for 155cc 239  

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



1252 155cc Piston Kit 58.5mmPiston Kit 155cc 58.5mm 123  

1253 A-Tri-Star 8 8" Front Wheel, NO BRAKE 51 66

1254 A-Tri-Star 8 8" Front Wheel, WITH BRAKE 55 69

1255 A-Tri-Star 8 8" Rear Wheel, WITH BRAKE 55 69

1256 A-Tri-Star 8 8 inch Rear Wheel with BRAKE and 60 TOOTH SPROCKET 57 72

1257 A-Tri-Star 8 8" Rear Wheel with BRAKE and 72 TOOTH SPROCKET 57 72

1262 TBX260-EFI BMS TBX260-EFI Moped Scooter 3088 3488

1265 DRP Variator Dr. Pulley CN250 High Performance Variator Kit 190 244

1266 MRP 300cc PistonMRP CN300 Upgrade Forged Piston Big Bore Kit for CN250 319 349

1267 CN250 Slider WeightsDr. Pulley Slider Weights, CN250 Buggy 49 65

1278 Slider Weight 18x14Dr. Pulley Slider Weights, GY6150 40 43

1279 GY6 Torque SpringPerformance Clutch Main Torque Spring, GY6 150 29 34

1280 N-GK-03006 Shorty Performance Clutch Main Spring, CN250 45 49

1281 Torque SpringPerformance Clutch Main Spring, CN250 30 37

1282 N-MP-07072 Aluminum Intake Manifold, GY6150 and CN250 65 79

1283 300cc Upgrade Pack300cc Engine Upgrade for CN250 1089  

1284 DB800-2 BMS Panther 800 V-Twin Dune Buggy 4WD 8519 11995

1285 RP1000-2 BMS Ranch Pony 1000 UTV 2-Seater 7995 8495

1286 RP1000-4 BMS Ranch Pony 1000 UTV 4-Seater 7995 8995

1287 CN250L1 250cc CVT Transmission Performance Upgrade - Level 1 349 390

1288 MRP250L2 250cc CVT Transmission Performance Upgrade - Level 2 519 649

1289 A3540 3540 Minibike Kit, 5" Aluminum Wheels 298 495

1290 G2224 Centrifugal Clutch, Gokart Minibike #35, 3/4", 12 Tooth 60 104

1291 A2220 #40/41, 3/4", 10-Tooth Centrifugal Clutch 60 104

1292 A2222 #35, 5/8", 12-Tooth Centrifugal Clutch 60 104

1293 A2221 #35, 5/8", 11-Tooth Centrifugal Clutch 58 104

1294 A2223 #40/41, 5/8", 10-Tooth Centrifugal Clutch 58 104

1295 A2228 HEAVY DUTY #40/41, 1", 10-Tooth Centrifugal Clutch 158 189

1296 A2229 HEAVY DUTY #35, 1", 12-Tooth Centrifugal Clutch 147 179

1297 A2230 #35, 3/4", Draggin-Skin Racing Clutch 159 199

1302 ATV-300W BMS ATV Sport 300W 2299  

1303 ATV-300X SportBMS ATV Sport 300X 2599  

1304 ATV-400B BMS ATV 400B 4WD Utility 3771 4995

1308 Pathfinder 200BMS Pathfinder 200 Moped Scooter: Path Finder Scooters 1449 1995

1309 TBX150 BMS TBX 150 Moped Scooter: California Legal Scooters 1379 1895

1310 Zen-King 150 BMS Zen-King 150 Moped Scooter: ZenKing Zen King Scooters 1650 2149

1311 BEMINE 150 BMS Bemine 150 Moped Scooter: Be Mine Scooters 1388 1595

1321 MRP Head CF 250MRP Racing Head with Titanium Valves, for Hammerhead 250 340  

1322 N-GK-02100 Stage 1 TJ Hammerhead 250 MRP Exhaust Power Pack 397 479

1323 RM-4 CD-004 MRP Buggy Manual Repair Guide CN250 / CF250 50 60

1335 N-MP-03529 MRP Racing Clutch GY6 50cc QMB139 110 139

1336 HT50QT-16 Express 50 Moped Scooter HT50QT-16 829   

1340 MRP Website MRP RETAIL WEBSITE for Moped Scooters, Dune Buggies and ATVs 1  

1342 201202 Dr. Pulley BMS 300 High Performance Variator Kit 279  

1345 UNI-Clutch Dr. Pulley Racing Clutch GTR250 / 300, Kinroad, BMS, Roketa 359  

1346 N-MP-07110-KITRacing Carburetor Upgrade Kit for Carter XRV GTR250 GTR300 SYM 279  

1347 N-MP-02001 Racing Exhaust for Carter XRV GTR250 GTR300 SYM 429  

1348 N-MP-07170 Performance Air Filter for 150cc and 250cc Buggy 39  

1349 Turbo Max Turbo Kit Performance Variators for Moped Scooters 52  

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



1350 N-MP-01061-1Racing CDI for Scooters 65  

1351 Turbo Kit ExhaustsTurbo Kit Performance Exhausts for Moped Scooters 218  

1352 N-MP-02047 Honda Ruckus Performance Exhaust 248  

1353 N-MP-03553 Honda Ruckus Performance Variator 129  

1355 XR12 Road Rat Set of 4 Duro Tires 150 179

1356 XR10 Road Rat Front Tire, Slick 10 x 4.50-5 38 42

1357 XR11 Road Rat Rear Tire, Slick 11 x 7.10-5 42 49

1358 P 250.021 Clutch Bell for 201205 Clutch Carter GTR250 / 300 Kinroad, BMS, Roketa 199  

1359 Kehin Jets Carburetor Main Jets 5  

1363 181401-60 Dr. Pulley Racing HiT UNI-Clutch GY6150 259 295

1364 MS-06-034 CDI Yamaha Linhai 257cc, 260cc, 300cc 177 0

1365 N-MP-01206-1Racing CDI GY6150 144 0

1369 XR39 GX200 High Performance Package 249 329

1370 RRSP Road Rat Racer Kart Starter Package 226 249

1371 Parts Voodoo Adult Race Kart Replacement Parts 11  

1372 CN250 PerformanceCN250 Easy Order Parts Configurator 25  

1373 Hammerhead Level 2LEVEL 2 TJ Hammerhead 250 MRP Transmission Upgrade 25  

1374 TKC-TM102 Carter GTS GTR 250 Perfornance Variator 278  

1375 G2359 2359 Mini Bike Throttle Kit 30 35

1376 G2350 Mini Bike Throttle Kit, Less Cable and Conduit 20 25

1377 A2349 Mini Bike Deluxe Handlebar Dummy Grip 12 14

1378 A2347 Mini Bike Foam Handlebar Dummy Grip 4 6

1379 A2348 Mini Bike Foam Handlebar Dummy Grip (1") 19 23

1380 A70XX Slick Tires, Gokart Minibike, Complete Selection 16 25

1381 A70XX Knobby Tires, Complete Selection 18 25

1385 100BK4 Moped Scooter Repair Manual 50  

1390 DB1000-4 BMS Dune Buggy 1000 4-Seater, CARB Approved for California 7995 10995

1391 DB400-2 BMS 400 Sand Sniper Dune Buggy 4649 5995

1395 181401 Scooter Racing Variator 125 150 129  

1403 MRP GY6 IntakeChrome Intake Manifold, GY6150 65 79

1418 TMB61 Taco Minibikes T-Shirt 20 35

1424 MRP2271 Skull Tire Valve Caps 5  

1425 A21XX Engine Sprockets 3  

1436 219559A Drive Clutch for GTC Torque Converter 78  

1437 GM300 Turbo Kit GMAX 300 Buggy Racing Exhaust System 388 495

1438 BMS GMAX ExhaustBMS Powerbuggy GMAX Racing Exhaust System 388 495

1638 1010 / 200701ALock Washer, 3/4" Crankshaft 2  

1639 215732A Driver Mounting Bolt for Torq-A-Verter  1" Crankshaft 3  

1640 1005 / 219552ATorque Converter Drive Unit 3/4 inch Bore 86 95

1641 1006 / 219554ATorque Converter Drive Unit 1 inch Bore 117 129

1642 1007 / 219456ATorque Converter Driven Unit 5/8" Bore 89 99

1643 Apache 50 BMS Apache 50 Moped Scooter 988 1395

1644 S410000350021TJ Hammerhead 250 Kevlar CVT Belt 126 144

1645 1008 / 205384ADriver Mounting Bolt for Torq-A-Verter 3/4" Crankshaft 2  

1646 1011 / 200840APilot Washer for Torque Converter 3/4" Crankshaft 2  

1647 1013 / 202090ADrum, Driver for 3/4" Crankshaft 35 39

1648 Bumper 1 Commercial Bumper Kart GoKart 2295 2495

1649 Bumper 2 Commercial Bumper Kart GoKart 2-Seater 2695 2995

1650 LTO1001 LTO Adult Road Rat Racer Oval Track Race Go Kart 2295 3799

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



1651 XB01 Road Rat Bumper Kart Complete Plastic Set 125 195

1652 XB02 Road Rat Bumper Kart Front Nose Plastics 59 89

1653 XB03 Road Rat Bumper Kart Left Side Pod 45 42

1654 XB04 Road Rat Bumper Kart Right Side Pod 45 42

1655 XB05 Road Rat Bumper Kart Front Driver Panel 35 35

1656 XB06 Road Rat Bumper Kart Front Rim 39 39

1657 XB07 Road Rat Bumper Kart Rear Rim 45 44

1658 XB08 Road Rat Bumper Kart Clamp for Front Nose 19 17

1659 XB09 Road Rat Bumper Kart Sprint Seat 75 79

1660 XR13 Road Rat Race Kart Brake Pedal 38 28

1661 XR13 Road Rat Race Kart Throttle Pedal 40 28

1662 XB14 Road Rat Bumper Kart Sprocket 35 33

1663 XB15 Road Rat Bumper Kart Set of Brake Pads 30 29

1664 XB16 Road Rat Bumper Kart Hydraulic Brake, Complete Assembly 174 190

1665 XB38 Road Rat Bumper Kart Wet Clutch 59 55

1666 XB18 Road Rat Bumper Kart Front Spindle 37 59

1667 XB19 Road Rat Bumper Kart Front Bearing (6003RZ) 25 24

1668 XB20 Road Rat Bumper Kart Rear Axle Bearing (UC208) 35 34

1669 XB21 Road Rat Bumper Kart Chain 29 29

1670 XB22 Road Rat Bumper Kart Throttle Cable 25 19

1671 XR24 Race Kart Honda GX200 19mm Stock Carburetor 53 49

1672 XB25 Road Rat Bumper Kart Gas Tank with Cap 35 37

1673 XB26 Road Rat Bumper Kart Honda GX200 6.5hp Pull Start 35 33

1674 XB27 Road Rat Bumper Kart Steering Wheel 59 79

1675 XB28 Road Rat Bumper Kart Sprocket Hub 39 43

1676 XB29 Road Rat Bumper Kart Brake Disc Hub 34 38

1677 XB30 Road Rat Bumper Kart Wheel Hub 39 43

1678 XB32 Road Rat Bumper Kart 40mm Axle 89 94

1679 XB33 Road Rat Bumper Kart Wheel Hub Lug Nut Set (3pcs) 14 9

1680 XB34 Road Rat Bumper Kart Tie Rod, set of 2 29 32

1681 XB35 Road Rat Bumper Kart Tie Rod - Ends Only 19 17

1682 XB36 Road Rat Bumper Kart Wheel Hub Studs 15 8

1683 XR37 Road Rat Race Kart Aluminum Floor Pan 220 47

1684 XR40 Road Rat Race Kart Pedal Extenders 48 39

1685 XR Chassis Road Rat XR Go Kart Chassis 1099 1299

1704 1012 / 202429APilot Washer for Torq-A-Verter 1" Crankshaft 2  

1705 1015 / 203376AHub, Driver 3/4" 4 Splined 35 39

1706 1014 / 202427ADrum, Driver for 1" Crankshaft 37 39

1707 1016 / 203641AHub, Driver 1" 8 Splined 39 43

1708 1017, 1019 Sheave with Driver Weight Assembly and Springs 3/4 inch 51 58

1709 XB23 Bumper Kart Complete Engine 6.5hp 290 359

1710 XB24 Bumper Kart Complete Engine 9hp 489 590

1711 1023 Belt, Asymmetric Torque Converter Drive Belt 28 35

1712 1026 / 200389ASpacer, 3/4" Crankshaft 12 15

1713 1027 / 202877ASpacer, 1" Crankshaft 13 17

1716 1006 / 203603ADriver, Complete Unit, for 1" Crankshaft 124 139

1717 1005 / 203814ADriver, Complete Unit, for 3/4" Crankshaft 107 121

1718 1025 / 206633ASheave, Stationary 1" Bore 38 44

1721 Palazzo 150 BMS Palazzo 150 Moped Scooter : California Legal Scooters 1395 1995

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



1722 Roman150 BMS Roman 150 Moped Scooter 1388 1895

1723 Federal 50 BMS Federal 50 Moped Scooter 1299 2195

1725 1048 / 218351APlastic Shroud TC2 Cover with Decal 30 0

1726 1002B / 218353ABaja Heat 6.5 MB200 / Warrior Mini Bike TC2 Torque Converter Kit 189 199

1727 1007 / 217610ADriven, Complete Unit, for 5/8" Bore 98 114

1728 G1038 / 212225AJackshaft, 5/8" Diameter, 30 Series Torque Converter 23 29

1729 TC2 Wakeboard Winch Torque Converter 189 199

1730 7001 Polaris Snowmobile Clutch, Replaces (C20) Part#1321932 299 549

1731 RRXC01 Road Rat Racer XC Cadet Race Go Kart 1399 1599

1734 KD-49FM5-E Kandi Mini Spyder 110 Kids Buggy FM5-E 1188 1695

1735 MID XRX TrailMaster 196cc MID XRX Kids Buggy Go Kart 1499 2195

1736 MINI XRX TrailMaster 163cc MINI XRX Kids Buggy Go Kart 1100 1695

1738 1070 TC2 Belt Guard 20 23

1739 N-MP-1362 CN250 Performance Electrical Upgrade Kit 229 259

1740 CVT150L2 MRP GY6 150 Level 2 Transmission Upgrade Kit 175 199

1741 N-MP-3679 MRP Ultralight Teflon Coated Race Variator 88 109

1742 N-MP-4104 GY6 150 Performance Electrical Upgrade Kit 217 249

1743 1101 / 203015AGTC40 DRIVER, 1 INCH BORE Torque Converter 159 189

1744 1102 / 209133AGTC40 DRIVEN, 40 Series Torque Converter 3/4 Inch Bore 150 175

1745 1103 / 209151AGTC40 DRIVEN, Torque Converter 5/8 Inch Bore 145 175

1746 SF-2002 GTC SuperFly GY6 150cc Racing Clutch Kit 139 165

1747 YS-110 ATV BMS Spider 110 695 1295

1748 YX-110 ATV BMS Sport 110 916 1449

1749 KC150 BMS King Cobra 150 Dune Buggy 2395 4495

1750 MID XRS TrailMaster 196cc MID XRS Kids Buggy Go Kart 1069 1695

1751 YP-125 ATV, BMS Tomahawk 125 Deluxe 799 1495

1752 YH-125 ATV BMS Mini Utility 125 862 1395

1753 YX125-PREMIUMATV, BMS YX125 Premium 799 2195

1754 7002 Ski-Doo Snowmobile Clutch, 108C 339 539

1755 YE-125 ATV, BMS Crossover 125 799 2195

1756 PK400A BMS Power Kart 400A 4888 5590

1757 PK400B 2011 BMS Power Kart 400B 4888 5590

1758 YX-110P ATV BMS Sport Premium 110 882 1195

1759 G124332-8003-01Briggs Animal Racing Engine 555 695

1760 124332-8203-01Briggs Animal M-Series Racing Engine 560 895

1761 124335-8104-01Briggs World Formula Racing Engine 1010 1300

1762 G124332-8202-01Briggs Junior 206 Racing Engine 565 725

1763 G124332-8201-01Briggs Local Option 206 Racing Engine 555 749

1764 1002T / 218353AGTC Gokart Torque Converter for Tecumseh Engine 224 289

1765 1024 / 202066ASheave, Stationary 3/4 inch Bore 33 39

1766 1021 / 200349ABronze Bushing, 3/4" Crankshaft 11 2

1767 G1041 / 202168ASprocket 10T, 40/41P 19 23

1768 1040 / 202379ASprocket 11T, #35P 25 25

1769 1017, 1020 Sheave with Driver Weight Assembly and Springs 1 inch 58 64

1770 L1-150 LEVEL 1, Transmission Upgrade GY6 150 77 109

1771 L2-150 LEVEL 2 Transmission Upgrade, GY6 150 149 189

1772 L5-150 LEVEL 5 Transmission Upgrade, GY6 150 388 449

1773 L6-150 LEVEL 6 Transmission Upgrade, GY6 150 495 549

1774 L3-150 LEVEL 3 Transmission Upgrade, GY6 150 295 349

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



1775 L4-150 LEVEL 4 Transmission Upgrade, GY6 150 249 329

1777 Romans 50 BMS Romans 50 Moped Scooter 1288 1695

1780 Spider BMS Spider 110 Kids Buggy Gokart 1099 0

1781 Spider 150 BMS Spider 150 Dune Buggy Gokart 1599 0

1782 Spider 150 BMS Spider 150 Dune Buggy Gokart-1 1788 0

1786 RP500 TrailMax 500cc UTV Side X Side BMS Ranch Pony 6895 9795

1792 EZB901 Training Wheels, for Mini Motorcycle 155 179

1794 KD-110GKG-2 Kandi KD-110 (KD-110GKG-2) Kids Buggy Gokart 1029 1695

1795 KD-49FM5 Kandi KD-110 (KD-49FM5) Kids Buggy Gokart 1188 1395

1796 KD-250FS Kandi KD-250 (KD-250FS) Buggy 2649 3495

1797 KD-150FS Kandi KD-150 (KD-150FS) Buggy Gokart 1949 3995

1802 TX206 Honda GX160 / GX200 Performance Flywheel 160 190

1803 TX205 Angled Air Filter, for Honda GX120/160/200 and clones High Flow 19 30

1805 G5436C Exhaust Header, for Honda GX120/160/200 and clones 49 59

1806 Tuscan 50 BMS Tuscan 50 Moped Scooter 1288 1795

1807 Heritage 50 BMS Heritage 50 Moped Scooter 1244 1799

1808 Med 150 BMS Mediterranean 150 Moped Scooter : California Legal Scooters 1488 1895

1809 PATRIOT150 BMS Patriot 150 Moped Scooter : California Legal Scooters 1649 2795

1810 Rosetta 150 BMS Rosetta 150 Moped Scooter : California Legal Scooters 1688 2995

1811 Astro 150 BMS Astro 150 Moped Scooter : California Legal Scooters 1688 2195

1812 Kerrigan T-150BMS Kerrigan T-150 Moped Scooter : California Legal Scooters 1849 2795

1813 G1489 Mini Bike Gas Tank, small 40 49

1814 A1144 1144 Mini Bike 5" Rear Wheel, w/ Sprocket and Brake Kit 156 179

1815 GKA-150 Kandi (GKA-150) Spider 150cc Dune Buggy 1890 2195

1816 A11XX Mini Bike Rear Wheel Kit, 6" Tri-Star 37 43

1817 A11XX Mini Bike 8" Rear Wheel Kit 175 184

1818 G2208 4-1/2 " Standard Drum Brake, Mini Bike Go Kart 40 44

1819 A1117 1117 Go Kart Rear Wheel 6 inch, Live Axle 1" 59 65

1820 A1147 1147 5" Go Kart Rear Wheel, Live Axle 1" 41 60

1821 XR AKRA XR AKRA Adult Road Rat Racer Race Go Kart 1529 3395

1822 GX200S1 GX200 Stage 1 Kit - AKRA / WKA 187 279

1823 XK Chassis Road Rat XK Kid Go Kart Chassis 799 999

1824 LTO Chassis Road Rat LTO Go Kart Chassis 1299 1499

1825 150 XRS TrailMaster 150 XRS Buggy Gokart 1999 3195

1826 Legend 150 BMS Legend 150 Moped Scooter 1539 2495

1827 XB31 Road Rat Bumper Kart Rear Bearing Holder 26 29

1828 GX200S1 GX160/200 Box Stock Stage 1 Kit 279 359

1829 MINI XRS TrailMaster MINI XRS Kids Buggy Go Kart 969 1495

1830 RRRSE Race Kart Safety Equipment Package 226 239

1831 XK01 Road Rat XK Race Kart Complete Plastic Set 109 149

1832 XK12 Road Rat XK Set of 4 Tires (2 front, 2 rear) 115 159

1833 XK10 Road Rat XK Front Tire, Slick 10 x 3.60-5 39 44

1834 XK11 Road Rat XK Rear Tire, Slick 10 x 4.50-5 42 47

1835 XK05 Road Rat XK Race Kart Front Driver Panel 39 56

1836 XKSP Road Rat XK Race Kart Starter Package 199 239

1837 XK02 Road Rat XK Race Kart Front Nose Plastics 45 76

1838 XK03 Road Rat XK Race Kart Left Side Pod 35 65

1839 XK04 Road Rat XK Race Kart Right Side Pod 35 49

1840 XK08 Road Rat XK Race Kart Clamp for Front Nose 19 34

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



1841 XK09 Road Rat XK Race Kart Sprint Seat 79 109

1842 XK13 Road Rat XK Race Kart Brake Pedal 29 55

1843 XK14 Road Rat XK Race Kart Throttle Pedal 29 55

1844 XK15 Road Rat XK Race Kart Sprocket 25 49

1845 XK16 Road Rat XK Race Kart Set of Brake Pads 29 44

1846 XK17 Road Rat XK Race Kart Hydraulic Brake, Complete Assembly 179 229

1847 XK18 Road Rat XK Race Kart Clutch, #35 55 69

1848 XK19 Road Rat XK Race Kart Front Spindle 39 52

1849 XK20 Road Rat XK Race Kart Front Bearing 25 31

1850 XK21 Road Rat XK Race Kart Rear Axle Bearing 35 47

1851 XK22 Road Rat XK Race Kart Chain, #35 29 57

1852 XK23 Road Rat XK Race Kart Throttle Cable 25 44

1853 XK25 Road Rat XK Race Kart 2.4hp Stock Carburetor 45 64

1854 XK26 Road Rat XK Race Kart Gas Tank with Cap 35 47

1855 XK27 Road Rat XK Race Kart Lifan 2.4hp Pull Start 35 49

1856 XK07 Road Rat XK Race Kart Steering Wheel 45 65

1857 XK24 Road Rat XK Race Kart Complete Engine 2.4hp 288 329

1858 XK28 Road Rat XK Clutch Bearing 24 29

1859 XK06 Road Rat XK Race Kart 4 Piece Sticker Set 25 19

1860 GRRSTAND Race Kart Rolling Stand 245 349

1861 RRXF01 Road Rat Racer XF Race Go Kart 1599 1799

1864 LTO01 Road Rat LTO Kart Complete Plastic Set (2pcs) 109 129

1865 LTOSP Road Rat LTO Race Go Kart Starter Package 199 239

1866 LTO05 Road Rat LTO Left Front Tire 11-5-6 37 47

1867 LTO06 Road Rat Tire, Slick 11 x 6.0-6 37 47

1868 LTO08 Road Rat LTO Set of 4 Tires 145 159

1869 LTO09 Road Rat LTO Race Go Kart Rim 11x5.0-6 37 47

1870 LTO10 Road Rat LTO Race Go Kart Rim 11x6.0-6 42 52

1871 LTO08X Road Rat LTO Race Go Kart Clamp for Front Nose 19 17

1872 LTO04 Road Rat LTO Race Go Kart Fiberglass Seat 79 79

1873 LTO15 Road Rat LTO Race Go Kart Sprocket 35 39

1874 LTO16 Road Rat LTO Race Go Kart Set of Brake Pads 29 35

1875 LTOBrakeKit Road Rat LTO Race Go Kart Hydraulic Brake, Complete Assembly 179 229

1876 LTO19 Road Rat LTO Race Go Kart Front Spindle 39 44

1877 LTO20 Road Rat LTO Race Go Kart Front Bearing 25 33

1878 LTO21 Road Rat LTO Race Go Kart Rear Axle Bearing 35 39

1879 LTO22 Road Rat LTO Race Go Kart Chain 29 35

1880 LTO23 Road Rat LTO Race Go Kart Throttle Cable 25 28

1881 LTO26 Road Rat LTO Race Go Kart Gas Tank with Cap 35 39

1882 LTO27 Road Rat LTO Race Go Kart Honda GX200 6.5hp Pull Start 35 39

1883 LTO32 Road Rat LTO Race Go Kart Steering Wheel 59 64

1884 LTO29 Road Rat LTO Race Go Kart 1.25" Rear Axle 89 99

1885 LTO02 Road Rat LTO Race Go Kart Front Plastics 72 97

1886 LTO03 Road Rat LTO Race Go Kart Rear Plastics 59 64

1887 XR01 Road Rat Race Kart Complete Plastic Set 166 189

1888 XR02 Road Rat Race Kart Front Nose Plastics 80 99

1889 XR03 Road Rat Race Kart Left Side Pod 53 61

1890 XR04 Road Rat Race Kart Right Side Pod 53 61

1891 XR05 Road Rat Race Kart Front Driver Panel 43 49

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



1892 XR06 Road Rat Race Kart Front Rim 53 65

1893 XR07 Road Rat Race Kart Rear Rim 55 67

1894 XR08 Road Rat Race Kart Clamp for Front Nose 22 37

1895 XR09 Road Rat Race Kart Sprint Seat 96 109

1896 XR14 Road Rat Race Kart Sprocket 55 66

1897 XR15 Road Rat Race Kart Set of Brake Pads 38 43

1898 XR Brake Kit Road Rat Race Kart Hydraulic Brake, Complete Assembly 180 229

1899 XR17 Road Rat Race Kart Clutch 73 82

1900 XR18 Road Rat Race Kart Front Spindle 43 55

1901 XR19 Road Rat Race Kart Front Bearing (6003RZ) 23 34

1902 XR20 Road Rat Race Kart Rear Axle Bearing (UC208) 43 52

1903 XR21 Road Rat Race Kart Chain 38 44

1904 XR22 Road Rat Race Kart Throttle Cable 32 35

1905 XR25 Road Rat Race Kart Gas Tank with Cap 38 45

1906 XR26 Road Rat Race Kart Honda GX200 6.5hp Pull Start 48 58

1907 XR27 Road Rat Race Kart Steering Wheel 66 79

1908 XR28 Road Rat Race Kart Sprocket Hub 53 65

1909 XR29 Road Rat Race Kart Brake Disc Hub 55 69

1910 XR30 Road Rat Race Kart Wheel Hub 50 76

1911 XR32 Road Rat Race Kart 40mm Axle 130 160

1912 XR33 Road Rat Race Kart Wheel Hub Lug Nut Set (3pcs) 20 24

1913 XR34 Road Rat Race Kart Tie Rod 33 26

1914 XR35 Road Rat Race Kart Tie Rod - Ends Only 20 21

1915 XR36 Road Rat Race Kart Wheel Hub Studs 22 25

1916 XR31 Road Rat Race Kart Rear Bearing Holder 45 57

1919 500LT PGO 500LT 4WD Buggy 7995 10890

1920 150 XRX TrailMaster 150 XRX Buggy Gokart 2349 3795

1996 150GKA-2 Kandi Spyder 150 (150GKA-2) Buggy Gokart 1969 3495

1997 KD-250MB2 Kandi KD-250MB2 Three Wheeled Roadster Motorcycle 4688 9495

1998 KD-150GKH-2 Kandi KD-150 (KD-150GKH-2) Adult Jeep Gokart 2055 2795

1999 KD-150GKC-2 Kandi KD-150 (KD-150GKC-2) Buggy Gokart 1849 2249

2004 G1201 Jackshaft Kit, GTC Gokart and Minibike Gear Reduction 109 123

2005 TX200-SS American Sportworks Silver Streak Engine Replacement Kit 319 389

2006 A40XX Chain Masterlinks 9 11

2007 RP800-4 BMS Ranch Pony 800 4-Seater 7995 0

2008 G221X Minibike Sprocket and Drum Combo 34 47

2009 A1XXX BUILD-A-WHEEL, 5" Tri-Star Minibike Rear Wheel 37 47

2010 A1632 1632 Minibike Seat, 12 inch 36 40

2011 G1754 1754 Minibike Brake Cable 20 25

2012 G2208 2208 4-1/2 inch Standard Mini Bike Brake 40 43

2013 LTO05 Road Rat LTO Front Left Tire, 11-5-6 37 42

2014 LTO06 Road Rat LTO Right Front or Rear Tire, 11-8.1-6 42 47

2015 LTO07 Road Rat LTO Left Rear Tire, 11-6.0--6 49 49

2016 LTOSP Road Rat LTO Kart Starter Package 199 239

2018 A2291 2291 Go Kart Seat Kit, Complete, with Cover 110 129

2019 A2290 2290 Go Kart Seat Kit, Complete, less Cover 62 69

2020 A16XX Race Kart Seat Covers 90 97

2021 A16XX Kart Seat Covers, Cadet, Rookie, Medium, Large, X-Larts, XX-Large 43 52

2022 A8196 8196 Go Kart Seat 53 80

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



2023 A2209 2209 Minibike Seat Mounting Clamps (4) 9 12

2024 A2288 2288 Gokart Seat Mounting Bracket Kit 15 17

2025 A7037 7037 Gokart Minibike Tire. 5" Sawtooth 24 33

2026 A7032 7032 Knobby Tire 410/350 x 4, Gokart and Minibike 19 24

2027 A7058 7058 Knobby Tire 530/450 x 6, Gokart and Minibike 27 32

2028 A1222 1222 Knobby Tire 145-70 x 6, Gokart and Minibike 28 34

2029 A7022 7022 Knobby Tire 16-800 x 7, Gokart 43 49

2030 A7073 7073 Knobby Tire 200 x 50, Gokart and Minibike 17 23

2031 A7009 7009 Knobby Tire 350 x 10, Minibike Minichopper 40 47

2033 A1228 1228 Knobby Tire 18-950 x 8, Gokart 60 67

2034 A1057 1057 5" Gokart Minibike Front Wheel, Azusalite Nylon 25 29

2035 A1226 1226 Knobby Tire 20-700 x 8, Gokart 63 69

2036 A1225 1225 Knobby Tire 22-11.00 x 8, Gokart- 66 72

2037 A7023 7023 Knobby Tire 16-650 x 8, Gokart 45 52

2038 TX160200.01 Gasket Set, for Honda GX160, GX200 and clones 22 26

2039 TX160-02 Ring Set, Titan TX160 5.5hp (Honda GX160) 23 36

2040 021-0192 Battery Tender Charger : Gokart, Buggy, ATV, Motorcycle 12V 40 50

2047 KD-GA002-5 Kandi Scorpion 110 ATV (GA002-5) 672 2290

2048 MINIATV-110 TrailMaster Mini ATV 110 599 1395

2049 ATV-150 TrailMaster ATV 150 1249 1795

2052 A8121-9 8121-9 Minibike Rear Axle 13 17

2053 A8121-7 8121-7 Minibike Front Axle 13 17

2054 G1040-12 / 202379ASprocket 12T, #35P 23 25

2055 G1041-8 Sprocket 8T, 40/41P 19 23

2056 G1041-9 / 202168ASprocket 9T, 40/41P 19 23

2057 G1040 / 202379ASprocket 10T, #35P 25 29

2058 A1861B Go Kart Live Axle Kit, 1 inch diameter 41 79

2060 1600 Contour Roam Helmet Cam Kit, HD 1080p 199 249

2063 SRST125-6 Mini Trail 70 Replica 125cc Motorcycle 1588 2095

2064 ST125-8A Mini Trail Replica 125 Motorcycle 1388 1999

2065 G3800 Roll Bar Mount, Contour Roam Helmet Cam 50 60

2066 G3720 Contour Rotating Flat Surface Mount, Contour Roam Helmet Cam 20 25

2067 G2350 Contour Replacement Battery 30 35

2068 G2250 Contour Flat Surface Mount Adhesives (2Pk) 5 6

2069 G3750 Contour Hat Mount 20 25

2070 G3610 Contour Headband Mount 20 25

2071 G2650 Contour Goggle Strap Mount 20 25

2072 G2755 Contour Flex Strap Mount 25 30

2073 G2550 Contour Vented Helmet Mount 20 25

2074 G2810 Suction Cup Mount 40 45

2075 GXXXX Contour Profile Mount 20 25

2076 G3100 Contour Universal Mount Adapter 20 25

2077 G2900 Contour Car Charger 20 25

2078 G2XXX Contour Universal Wall Charger 30 35

2081 SR110 SSR 110 Mini Dirt Bike, 4-Speed Manual Clutch 619 1595

2091 GTS-550 TrailSport 550 Mini Bike Kit 397 1595

2092 G1809 Chain Guard, Gokart Minibike 23 35

2094 PK150 BMS Power Kart 150 Buggy 2049 3595

2095 G4100 Exhaust Silencer, Honda / Clone 48 59

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



2096 G4140 Locking Collar, Honda / Clone 8 10

2097 TS-550 TrailSport 550 Mini Bike 2010 model 848 1795

2098 TS-550C TrailSport 550C Mini Bike Kit 895 1295

2099 TS-550T TrailSport 550T Mini Bike Kit 1195 1595

2100 GTX200S Titan TX200S 6.5hp OHV Powersport Engine, optional Gokart Stage 1 kit 209 497

2103 SR-70 SSR 70 Mini Dirt Bike 569 1395

2104 SR-70C SSR 70C Mini Dirt Bike 579 1445

2105 SR110DX SSR 110 DX Mini Dirt Bike 679 1695

2106 SR110A1 SSR 110 A1 Mini Dirt Bike 739 1795

2107 SR110SEMI SSR 110 SEMI Mini Dirt Bike 649 1695

2108 SR125SEMI SSR 125 4-Speed, Semi Automatic Mini Dirt Bike 796 1895

2109 SR125 SSR 125 4-Speed Manual Dirt Bike 696 1895

2110 DP-906 Helmet, Motocross 79 129

2111 SR125A1 SSR 125 A1 4-Speed Manual Clutch Dirt Bike 899 1995

2112 SR125X3-12 SSR 125 X3 Plus 12, 4-Speed Manual Clutch Dirt Bike 1829 3795

2113 SR125X3-14 SSR 125 X3 Plus 14, 4-Speed Manual Clutch Dirt Bike 1859 3795

2114 SR125X3PRO-12SSR 125 X3 Pro 12, 4-Speed Manual Clutch Dirt Bike 2169 4290

2115 SR125X3PRO-14SSR 125 X3 Pro 14, 4-Speed Manual Clutch Dirt Bike 2199 4290

2116 SR140TX SSR 140 TX 4-Speed Manual Clutch Dirt Bike 1499 1599

2117 SR150TX SSR 150 TX 4-Speed Manual Clutch Dirt Bike 1599 1699

2118 SR160R SSR 160R 4-Speed Manual Clutch Dirt Bike 2495 3595

2119 LAZER5 SSR Lazer 5 Moped 999 1795

2120 SRST125-6 SSR Mini Trail 70 Monkey Replica 125 Motorcycle 1699 2095

2121 SRST125-8A SSR Mini Trail Gorilla Replica 125 Motorcycle 1499 1999

2122 XF200GY-E SSR XF200 Enduro 5-Speed Manual Clutch Dirt Bike 2599 2599

2123 XF250GY-C SSR XF250 Enduro 5-Speed Manual Clutch Dirt Bike 2999 0

2124 JNSZ800PYT Joyner Python 800 Buggy 7899 7999

2127 1002B / 218353AGTC Gokart Torque Converter TrailMaster, Yerf Dog, Manco, Kenbar 189 239

2131 GTX521 K&N Stage 1 Kit, Gokart Minibike Honda GX120/160/200 and clones 179 249

2132 GTX503 Billet Air intake Adapter, Honda GX160 / GX200 and clones 19 30

2133 JNSZ1100SVB Joyner Sand Viper 1100 Dune Buggy 9790 9999

2134 JNST1100TR Joyner Trooper T2 1100 UTV 11299 11499

2135 JNSZ800UV Joyner 800 Renegade R2 UTV 9899 9999

2140 JNSZ800R4 Joyner 800 Renegade R4 UTV 10475 10999

2613 G3523 TrailMaster Mini XRS/XRX Centrifugal Clutch, #40/41, 3/4", 10-Tooth 80 119

2618 GTX249 Engine Mounting Platform, Billet Honda GX160 / GX200 and clones 50 69

2627 G2224 Centrifugal Clutch, Gokart Minibike #35, 3/4", 12 Tooth-1 58 104

2628 LD4S-5L Centrifugal Clutch, Extreme-Duty for Gokart Minibike #35, 3/4 12T 70 124

2629 LD4S-4L Centrifugal Clutch, Extreme-Duty Gokart Minibike #40/41, 3/4, 10T 70 126

2630 A3557 Road Rocket Gokart Kit, Configurator 522 795

2632 EUROPA50 Europa Deluxe 50 Moped Scooter 979 1895

2633 MBX11 MBX11 Mini Bike 495 799

2634 MALIBU50 Malibu 50 Moped Scooter 1188 2195

2635 CLASSIC50 Classic 50 Moped Scooter 799 1895

2636 GENSEN150 Gensen 150 Moped Scooter 1449 2795

2637 INTERCEPTOR150Interceptor 150 Moped Scooter, with Trunk 1544 3495

2638 LEGEND150 Legend 150 Moped Scooter 1495 3250

2639 MARONE150 Marone 150 Moped Scooter 1495 3250

2640 METRO150 Metro 150 Moped Scooter 1277 2295

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



2641 PACIFICA150 Pacifica 150 Moped Scooter 1488 3250

2642 SONIC150 Sonic 150 Moped Scooter 1275 2950

2643 VERONA150 Verona 150 Moped Scooter 1369 3195

2644 ROWDY150 Rowdy 150 Moped Scooter 1649 3195

3484 METRO110 BMS Metro 110 XLT Moped Scooter, CARB Approved 1595 1968

3486 072.048.03 Seat Base Seal Malaguti Scooters 19 0

3487 072.051.03 F-10 GASKET Malaguti 4 0

3490 072.094.00 SEAL Malaguti Italy Scooters 17 0

3491 073.001.00 Spark Plug Cap Malaguti 6 0

3493 GTC 1023 GTC Drive Belt, for 196cc MID XRX Gokart, by TrailMaster 88 119

3494 GTC 1023 GTC Drive Belt, for 196cc MID XRS Gokart, by TrailMaster 88 119

3495 GTC 1023 GTC Drive Belt, for 163cc Mini XRS Gokart, by TrailMaster 88 119

3496 GTC 1023 GTC Drive Belt, for 163cc MINI XRX Gokart, by TrailMaster 88 119

3497 1901 / 219559AGTC 20 Driver Clutch, 3/4" bore 90 119

3498 1902 / 219560AGTC 20 Driver Clutch, 1" bore 109 139

3499 1903 / 219459AGTC 20 Driven Clutch, 5/8" bore, 6" diameter 89 123

3500 1904 / 219461AGTC 20 Driven Clutch, 5/8" bore, 7" diameter 89 123

3501 1905 / 219462AGTC 20 Driven Clutch, 3/4" bore, 7" diameter 89 123

3502 1906 / 219463AGTC 20 Driven Clutch, 3/4" bore, 6" diameter 89 123

3503 G5502 RLV Curved Pipe Only, for Briggs Animal, Best Bottom End 40 65

3504 G5504 RLV Curved Pipe Only, for Briggs Animal, Best Top End 40 65

3505 G5500 RLV Curved Pipe Only, for Briggs Animal, Best All Around 40 65

3506 G5500K4 RLV Curved Pipe Kit, for Briggs Animal, Best All Around 75 109

3507 G5502K4 RLV Curved Pipe Kit, for Briggs Animal, Best Bottom End 75 109

3508 G5504K4 RLV Curved Pipe Kit, for Briggs Animal, Best Top End 75 109

3509 G5505 RLV Animal Champ Pipe 30 33

3510 G4104 Exhaust Silencer, B91XL Briggs Animal 38 50

3511 G4106 Exhaust Silencer, Briggs Animal B91MO, 1-5/16" Modified & Open 38 50

3512 G4144 Locking Collar, for B91XL, B91MO 12 15

3513 DB1000-1001 Front Wheel and Tire (27x8-14), BMS Sand Sniper Dune Buggy 1000 279 349

3514 DB1000-1002 Rear Wheel and Tire (27x11x14), BMS Sand Sniper Dune Buggy 1000 289 390

3515 DB1000-1003 Front Bumper, BMS Sand Sniper Dune Buggy 1000 165 249

3516 DB1000-22400Front Brake Caliper, BMS Sand Sniper Dune Buggy 1000 128 144

3517 DB1000-31714-C20-4Clutch Disc, BMS Sand Sniper Dune Buggy 1000 175 219

3518 DB1000-21989-B23-9Clutch Pressure Plate, BMS Sand Sniper Dune Buggy 1000 279 329

3519 DB1000-22400Rear Brake Caliper, BMS Sand Sniper Dune Buggy 1000 97 144

3520 DB1000-11409-A16-59Brake Rotor, BMS Sand Sniper Dune Buggy 1000 65 105

3521 DB1000-22395-B27-55Front Blinker, BMS Sand Sniper Dune Buggy 1000 30 40

3522 DB1000-2231 Brake Master Cylinder, BMS Sand Sniper Dune Buggy 1000 147 155

3523 DB1000- Front Shock, BMS Sand Sniper Dune Buggy 1000 225 290

3524 DB1000-40064-D1-64Front Wheel Hub, BMS Sand Sniper 1000, 400 95 40

3525 DB1000-22395-B27-55Front Blinker, BMS Sand Sniper Dune Buggy 1000-1 27 40

3526 4.000.023 Steering Shaft, TrailMaster Mini XRS Gokart 65 109

3527 7.020.057 Steering Wheel, TrailMaster Mini XRS Gokart 49 95

3528 14.1000.00 Tie Rod Assembly, TrailMaster Mini XRS Gokart 64 107

3529 4.000.024 Steering Gear (ASSY), TrailMaster Mini XRS Gokart 48 66

3530 6.000.180 Steering Ball Joint, TrailMaster Mini XRS Gokart 28 37

3531 8.010.135 Tie Rod, TrailMaster Mini XRS Gokart 14 25

3532 6.000.181 Tie Rod End, TrailMaster Mini XRS Gokart 16 24

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



3533 7.020.059 Dust Cover for Steering Ball Joint, TrailMaster Mini XRS Gokart 22 29

3534 4.000.025 Brake Pedal Assembly, TrailMaster Mini XRS Gokart 55 69

3535 7.020.043 Brake Pedal Pad, TrailMaster Mini XRS Gokart 12 17

3536 7.020.044 Throttle Pedal Pad, TrailMaster Mini XRS Gokart 12 17

3537 4.000.026 Throttle Pedal Assembly, TrailMaster Mini XRS Gokart 55 69

3538 8.020.144 Pedal Bracket, TrailMaster Mini XRS Gokart 11 14

3539 8.010.103 Pedal Bolt, TrailMaster Mini XRS Gokart 22 29

3540 7.010.003 Pedal Bushing, TrailMaster Mini XRS Gokart 9 11

3541 8.040.011 Brake Pedal Return Spring, TrailMaster Mini XRS Gokart 7 9

3542 8.040.010 Throttle Pedal Return Spring, TrailMaster Mini XRS Gokart 7 9

3543 8.070.045-BK Long Bar, Roll Cage, Black, TrailMaster Mini XRS Gokart 79 95

3544 6.000.194-BK Cross Bar Top, Roll Cage, Black, TrailMaster Mini XRS Gokart 34 42

3545 8.070.046-BK J-Bar L R Side, Roll Cage, Black, TrailMaster Mini XRS Gokart 55 69

3546 8.080.041-BK Cross Bar Lower, Roll Cage, Black, TrailMaster Mini XRS Gokart 34 39

3547 6.000.189 Foam Padding, Roll Cage, TrailMaster Mini XRS Gokart 49 77

3548 7.020.048 Foam Pad Cover, Roll Cage, TrailMaster Mini XRS Gokart 37 49

3549 9.129.845 Allen Head Bolt M8x1.25x45, Roll Cage, Black, TrailMaster Mini XRS 2 2

3550 7.010.049 R-Washer Concave, Roll Cage, TrailMaster Mini XRS Gokart 2 2

3551 9.200.008 Nut M8x1.25, Roll Cage, TrailMaster Mini XRS Gokart 1 1

3552 6.000.136 Horn, TrailMaster Mini XRS Gokart 33 49

3553 6.030.132 Throttle Cable Assembly, TrailMaster Mini XRS Gokart 95 139

3554 6.000.133 Brake Cable Assembly, TrailMaster Mini XRS Gokart 92 137

3555 7.020.045 Rubber Foot Plate, TrailMaster Mini XRS Gokart 23 29

3556 7.010.045 Roll Cage Cap, Black, TrailMaster Mini XRS Gokart 45 57

3557 9.108.095 Flange Bolt M8x1.25x95, Suspension, TrailMaster Mini XRS Gokart 6 10

3558 9.108.095 Flange Bolt M8x1.25x95, Front Suspension, TrailMaster Mini XRS Gokart 6 10

3559 7.010.003 Upper Suspension Arm Bushing, Front Suspension, TrailMaster Mini XRS 5 8

3560 8.010.104 Upper Suspension Arm Collar, Front Suspension, TrailMaster Mini XRS 11 14

3561 9.108.095 Upper Suspension Arm, Front Suspension, TrailMaster Mini XRS Gokart 48 65

3562 9.320.008 Locking Flange Nylon Nut M8, Front Suspension, TrailMaster Mini XRS 3 3

3563 9.108.030 Flange Bolt M8x1.25x30, Front Suspension, TrailMaster Mini XRS Gokart 6 10

3564 6.000.172 Front Shock Absorber, TrailMaster Mini XRS Gokart 96 122

3565 9.108.105 Flange Bolt M8x1.25x105, Front Suspension, TrailMaster Mini XRS Gokart 6 10

3566 6.100.169-BK Front Wheel and Tire Assembly, TrailMaster Mini XRS Gokart 155 179

3567 8.010.015 Lower Suspension Arm Collar, Front Suspension, MINI XRS 6 10

3568 4.000.021 Lower Suspension Arm Assy, Front Suspension, TrailMaster Mini XRS 50 68

3569 2.000.031 Spindle Strut Support Right, Front, TrailMaster Mini XRS Gokart 88 123

3570 9.030.010 Bearing 6202, Front Suspension, TrailMaster Mini XRS Gokart 12 14

3571 9.030.009 Bearing 6201, Front Suspension, TrailMaster Mini XRS Gokart 12 14

3572 9.800.012 Nut M12, Front Suspension, TrailMaster Mini XRS Gokart 4 6

3573 7.020.039 Hub Cover FR, TrailMaster Mini XRS Gokart 19 23

3574 9.800.010 Nut M10, Front Suspension, TrailMaster Mini XRS Gokart 5 6

3575 6.000.182-BK Rim, Front, TrailMaster Mini XRS Gokart 95 129

3576 001-133506-00Tire, Front 13x3.5-6, TrailMaster Mini XRS Gokart 50 10

3578 7.020.061 Ball Head Dust Seal, Front Suspension, TrailMaster Mini XRS Gokart 15 19

3579 7.190.018 Valve Stem, TrailMaster Mini XRS Gokart 8 11

3580 005-2530-00 Cotter Pin M2 2.5x30 , Front Wheel, TrailMaster Mini XRS Gokart 1 1

3581 005-2025-00 Cotter Pin M2x25 , Strut Support, TrailMaster Mini XRS Gokart 1 1

3582 9.070.004 Drive Chain, for 163cc MINI XRX / XRS Gokart, by TrailMaster 78 119

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



3583 7.060.016 Drive Chain, for 196cc MID XRX / XRS Gokart, by TrailMaster 78 119

3584 6.000.324 Chain Master link, for 196cc MID XRX / XRS Gokart, by TrailMaster 12 17

3585 6.000.199 Chain Master link, for 163cc Mini XRX / XRS Gokart, by TrailMaster 12 17

3586 GLBA2201 Mini Bike Kit, for Taco 22 375 495

3587 MF5501 Mini Bike Kit, for Frijole 375 495

3589 GLBA357 Little BadAss Minibike 695 0

3591 1002P / 218353ATC2 Torque Converter Kit, for Predator 212 189 199

3592 KD-150GKM Kandi KD-150 (KD-150GKM) Buggy 1788 2595

3593 T-20-1 Wheel 5 inch, for Taco 22 Minibike 32 30

3594 G1042 Bearing, for 5 inch wheel, for Taco 22 Minibike 5 5

3595 G2224 Clutch, for Taco 22 Minibike #35 12T 50 50

3596 GL357-2013 Taco 22 Minibike Seat 100 100

3598 T-30-1 Brake and Foot Peg Rubber, For Taco 22 Minibike 30 30

3599 F5502 Frijole Minibike Seat 90 90

3600 T2205 Minibike Fork Springs, fits Taco 22 Minibike, set of 2 30 30

3601 G1727 Kick Stand, For Taco 15 20

3603 GT-20TI / T-31TIKnobby Tire, fits Taco Minibike, 5 inch 25 25

3604 T2222 Taco Sprocket/Brake Drum Combo, 60T #35 50 56

3605 T-31-2 Minibike Rear Axle Bolt and Hex Nut, fits Taco 22 18 18

3606 T-20-7 Minibike Front Axle Bolt and Hex Nut, fits Taco 22 18 18

3607 T2215 Taco Brake Drum, for Taco Minibike 9 9

3608 T2216 Taco Rear Scrub Brake, for Taco Minibike 40 40

3610 T-33 Throttle Assembly with Cable, for Taco Minibike 30 30

3807 G4318 #35 Standard Chain, for Gokart or Minibike, 4 feet 24 30

3810 555687 Cylinder Assembly, Briggs Animal Engine 156 250

3811 08XX #35 RLV Extreme Chain, kart or minibike 45 0

3812 GLBA2202 Minibike Parts Kit, Taco 22 247 334

3813 JNST1100TR4 Joyner Trooper T4 1100 UTV 13299 13500

3814 DP-998 Helmet, Flip-Up 89 179

3815 YX125-Cat-EyeATV, BMS YX125 Cat-Eye 799 2195

3816 G1816 Astro Adapter kit 12 15

3817 G2211-OD Brake Drum 4-1/2 inch, Gokart Minibike 25 30

3818 G11XX Astro Aluminum Wheel Assembly, 6", for minibike 60 65

3819 A83XX Axle Spacers 13 17

3820 GTX1449 Mini Bike Gas Tank, large 50 65

3821 TX1450 Gas Tank Mounting Brackets 12 19

3822 FG01 / 218353ARGI Gokart Torque Converter 3/4, #40/41p 139 189

3823 A221X Minibike Sprocket and Drum, for 6 inch Astro Rear Wheel 40 47

3824 F5502 Original Frijole Mini Bike Kit 375 0

3825 T2202 Taco 22 Mini Bike Frame Kit 375 375

3827 MF5502 Frijole Mini Bike Frame Kit 375 0

3828 GLBA2205 Minibike Parts Kit, Frijole ASTRO 6 295 349

3829 MF5507 Minibike Parts Kit, Frijole TRISTAR 6 267 349

3832 1055 Jackshaft kit, for Motorized Bicycle Lifan 2.5hp, Honda GX160, GX200 110 129

3834 83132-1035-F1Briggs 550 Engine 295 459

3835 GB-150 ATV, BMS GB-150 1295 2395

3836 G1826-10AZ Jackshaft Kit, Minibike Gokart Buggy 55 69

3837 G3526 #35, 5/8", 11 Tooth Centrifugal Clutch 48 65

3838 SR160TX SSR 160 TX 4-Speed Manual Clutch Dirt Bike 1799 1899

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



3839 99101-ZH8 Carburetor Main Jet, for Honda GX120 GX160 GX200 and clones 7 0

3840 VM22-133 Mikuni Carburetor 22mm, for Honda GX120/160/200 and clones 86 97

3841 GL357-7004PSMikuni Curved Intake Manifold 48 69

3842 GL357-7001PSFatty Exhaust Header, Minibike Gokart Honda GX120/160/200 and clones 60 80

3843 G6877 Pulse Inlet Fitting, for Honda GX160 GX200 and clones 4 0

3844 GPR212-1305PGasket Set, for Predator 212 engine 25 30

3845 GL357-7007 Mikuni Stage 1 Kit, with Fatty Exhaust, Honda GX120/160/200 and clones 190 279

3847 GFPC1-1 Fuel Pump, Walbro style 24 0

3848 GX160UT2-QX2Honda GX160 5.5hp Engine 349 559

3849 GSN-5633 Angled Air Filter, for Briggs Animal 38 44

3850 GX200UT2-QX2Honda GX200 6.5hp Go Kart Engine, with Recoil Start 379 599

3851 GX160UT2-QX2Honda GX160 5.5hp Engine, Black 399 0

3852 SS150-2 BMS Sand Sniper 150 Dune Buggy 2088 2595

3853 SR250R SSR SR250R 5-Speed Manual Clutch Dirt Bike 3599 3599

3854 SRU500-LT SSR 500-LT UTV, 4WD 6798 7499

3855 GX120UT2-QX2Honda GX120 4hp Engine 339 459

3856 GX100U-QA2 Honda GX100 2.8hp Engine 395 414

3857 CHELSEA 150 BMS Chelsea 150 Moped Scooter 1388 1595

3860 G8454 Key - Machine 3/16" x 3/16" X 3/4" 5 0

3862 KD-250GKA-2ZKandi KD-250 Spyder Dune Buggy, Shaft Drive 3288 4750

3863 MBX12 MBX12 Mini Bike 549 895

3864 MG12 MGK12 Youth Go Kart 988 1199

3865 GL357-7008PSMounting Brackets for 11" Gas Tank, for Honda GX120/160/200 and clones 18 25

3867 F-5501 Frijole Mini Bike Kit, Complete 1395 2495

3868 FG02 / 218353ARGI Gokart Torque Converter 1 inch, #40/41p 160 219

3869 Chelsea 150 BMS Chelsea 150 Moped Scooter : California Legal Scooters 1344 1995

3870 G4006-10 #35 Space Chain, for Gokart or Minibike, 10 feet 40 65

3871 G4023-10 #40/41 Chain, for Gokart or Minibike, 10 feet 36 55

3872 G4035-10 #420 Chain, for Motorcycle, Gokart or Minibike, 10 feet 50 95

3873 G4044-10 #520 Chain, for Motorcycle, Gokart or Minibike, 10 feet 65 119

3874 G4009 Masterlink, #35 Standard Chain 4 11

3875 G4899 Deluxe Chain Breaker, Gokart, Minibike, Motorcycle 37 40

3876 G4007 Masterlink, #35 Space Chain 5 13

3877 G4024 Masterlink, #40/41 Standard Chain 4 8

3878 G4036 Masterlink, #420 Standard Chain 12 22

3879 G4045 Masterlink, #520 Standard Chain 13 23

3891 TMB62 Taco Sticker Kit 15 29

3892 TMB63 Taco Motor Branding Sticker Kit 14 0

3893 GL357-7007PSMinibike Gas Tank 11", for Honda GX120/160/200 +clones 150 200

3894 T66-2 Taco Minibike Hat 21 39

3895 G2208 BRAKE ASSEMBLY, 4-1/2", STEEL ANCHOR BACKING PLATE, 5/8" BORE 40 44

3896 HGC160-172 Honda GC160 5hp Engine 250 349

3900 DirtDog-49 Dirt Dog Gas Scooter, 49cc 2-stroke 389 595

3901 DirtDog-49 Dirt Dog Gas Scooter, 49cc 2 stroke 389 595

3902 X-Racer X-Racer Gas Scooter, 49cc 2-stroke 369 595

3904 SportKart65 Sport Kart 6.5hp Off Road Go Kart 888 995

3905 KD-150GKM-3Kandi KD-150 (KD-150GKM-3) Buggy 1609 2795

3907 GL357-7002PSStinger Exhaust Header, for Honda GX120/160/200 & clones 140 249

3908 GL357-7010PSMinibike Gas Tank, 7 Inch Cylindrical 149 199

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



3909 GL357-7016 Minibike Stage 1 Kit, for Stock Carb Honda GX120/160/200, Predator 212 119 149

3910 Serial# T-2217509Taco 22 Mini Bike, New, Fully Assembled, Lime Green, Honda 1695 1795

3911 Serial# T-2217542Taco 22 Mini Bike, New, Fully Assembled, Purple 1585 0

3912 G4008-10 #35 Standard Chain, for Gokart or Minibike, 10 feet 35 65

3913 Serial# T-2217565Taco 22 Mini Bike, New, Fully Assembled, Purple, Briggs 1895 2495

3914 Serial# T-2217572Taco 22 Mini Bike, New, Fully Assembled, Purple, Tecumseh 1995 0

3915 Serial# T-2217586Taco 22 Mini Bike, New, Fully Assembled, Hot Pink 1395 0

3916 Serial# T-2217592Taco 22 Mini Bike, New, Fully Assembled, Hot Tamale 1395 0

3917 Serial# T-12235226Taco 22 Mini Bike, New 2006, Fully Assembled, Purple, Tecumseh 3.5HP 2195 0

3918 Serial# LBA-7211352Little BadAss Mini Chopper Motorcycle, Fully Assembled, Flame Tank, Tecumseh 3.55500 0

3919 Serial# F-4317744Frijole Mini Bike, New, Fully Assembled, Red Devil 3795 0

3921 BeMine 50 BMS BeMine 50 Moped Scooter 1088 1895

3922 RRXR01 Road Rat Racer XR Adult Race Go Kart Archive 1399 1599

3923 GL357-7015 Mikuni Stage 1 Kit, with Stinger, for minibike or gokart, fits Honda GX120/160/200, Predator 212289 349

3925 FG03 / 218352ARGI Gokart Torque Converter 3/4, #35 139 189

3926 TMU400 TrailMaster Taurus 400 UTV Side by Side 5995 6995

3927 G7040 Deluxe Minibike Tire 35 40

3928 ST-4 Strider Bike 109 149

3929 GMWE-07-319Gas Cap, low profile, Honda GX120,160,200 29 0

3930 GPR212 Predator 212 7hp Engine 129 0

3931 Serial# T-2217577Taco 22 Mini Bike, New, Fully Assembled, Red Devil, Honda 2139 2795

3932 GPR212 Predator 212 6.5hp Engine 150 0

3933 T-22 Taco 22 Mini Bike Kit, Performance 1995 2795

3935 TX200-DJ-1024Titan TX200 Kart Racing Engine, Builder Prepared 587 895

3936 Typhoon-125 ATV, BMS Typhoon 125 ATV 1249 2195

3937 GX160UT2-QXE2Honda GX160 5.5hp Engine, with Electric Start 529 699

3938 GGX200UT-QG2Honda GX200 6.5hp Engine, with 7 amp charge system 599 679

3939 GXH50UQXA Honda GXH 50 Engine 2hp 399 449

3940 GX270UT2QA2Honda GX270 9hp Engine, with Recoil Start 599 849

3941 GX340UT2QA2Honda GX340 11p Engine, with Recoil Start 649 990

3942 GX390UT2QA2Honda GX390 13p Engine, Recoil Start 679 1049

3943 GX630RH-QAF1Honda GX630 V-Twin Horizontal OHV Engine 1381 1495

3944 GX270UT2QAE2Honda GX270 9hp Engine, with Electric Start 729 999

3945 GX270UT2QXC9Honda GX270 9hp Engine, with Cyclone Air Filter 679 849

3946 GX270UT2HA2Honda GX270 9hp Engine, with 6:1 Gear Reduction for Cement Mixers 779 879

3947 GX160UT2RH2Honda GX160 5.5hp Engine, with 2:1 Gear Reduction, 22mm x 2 3/32in. Shaft549 859

3948 GX200UT2QXE2Honda GX200 6.5hp Engine, with Electric Start 599 849

3949 GX390UT2QNE2Honda GX390 13p Engine, with Electric Start 849 1249

3950 GX390UT2QXC9Honda GX390 13p Engine, with Cyclone Air Filter 749 1149

3951 GX270UT2VA2Honda GX270 9hp Engine, for Generators 649 949

3952 GX270UT2PA2Honda GX270 9hp Engine, for Non-Honda Pumps 649 949

3953 GX340UT2QNE2Honda GX340 11p Engine, with Electric Start 849 1349

3954 GX120UT2HX2Honda GX120 4hp Engine, with 6:1 Gear Reduction for Cement Mixer 429 699

3955 GX120UT2TX2Honda GX120 4hp Engine, for Non-Honda Pumps, Threaded 5/8in. x 2 7/16in. Shaft379 499

3956 GX240UT2QA2Honda GX240 8hp Engine, with Recoil Start 579 0

3957 GX240UT2RA2Honda GX240 8hp Engine, with 2:1 Gear Reduction, 22mm x 2 3/32in. Shaft 579 0

3958 GX240UT1QAE2Honda GX240 8hp Engine, with Electric Start 749 0

3959 110 XRX TrailMaster 110cc MID XRX Kids Buggy Go Kart 1449 2195

3960 T22S1 Taco 22 Minibike Stage 1 Kit, Stock Carb, Honda GX160/200, Predator 212-1 109 149

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



3961 GX200UK GX200 Hop-Up Kit, bolt-on Engine Upgrade for Honda GX160/200 165 250

3977 G365-04210 PIT TECH LITE GLOVES, Red 13 30

3978 GTX536 K&N Value Pack, Gokart Minibike Honda GX160/200 and clones 234 295

3979 G365-04220 PIT TECH LITE GLOVES, Black 13 30

3980 7.010.003 Pedal Bushing, TrailMaster Mini XRS Gokart-1 9 11

3982 157.03.002 Right Engine Case Body, TrailMaster 150 XRS / XRX Gokart 88 119

3983 157F.12.114 Damping Bushing, TrailMaster 150 XRS / XRX Gokart 12 13

3984 152.12.301 Crankcase Gasket, TrailMaster 150 XRS / XRX Gokart 23 39

3985 157F.03.001 Left Crankcase Body, TrailMaster 150 XRS / XRX Gokart 83 99

3986 157F.11.521 Collar, TrailMaster 150 XRS / XRX Gokart 20 29

3987 157F.10.470 Neutral Position Lamp assy, TrailMaster 150 XRS / XRX Gokart 40 55

3988 157F.11.405 Washer 10.2x18x1.3, TrailMaster 150 XRS / XRX Gokart 3 6

3989 157F.03.006 Small Left Cover, TrailMaster 150 XRS / XRX Gokart 37 49

3990 157F.12.107 O-Ring 108x2, TrailMaster 150 XRS / XRX Gokart 28 37

3991 157F.12.101 Oil Seal 19.8x30x5, TrailMaster 150 XRS / XRX Gokart 34 53

3992 GB/T 16674 M6x18Bolt M6x18, TrailMaster 150 XRS / XRX Gokart 8 15

3993 157F.11.517 Dowel Pin 10x14, TrailMaster 150 XRS / XRX Gokart 20 26

3994 152.11.205 Drain Plug, TrailMaster 150 XRS / XRX Gokart 23 33

3995 GB97.1.12 Washer 12, TrailMaster 150 XRS / XRX Gokart 8 15

3996 152.2.601 Chain Pull Rod, TrailMaster 150 XRS / XRX Gokart 19 33

3997 152.11.515 Dowel Pin 8x14, TrailMaster 150 XRS / XRX Gokart 22 42

3998 152.11.204 Double-End Bolt M8x195.5, TrailMaster 150 XRS / XRX Gokart 14 34

3999 152.11.203 Double-End Bolt M8x187.5, TrailMaster 150 XRS / XRX Gokart 14 37

4000 GB97.2 8 Washer 8, TrailMaster 150 XRS / XRX Gokart 3 9

4001 GB6177 M8 Nut M8, TrailMaster 150 XRS / XRX Gokart 3 6

4002 GB/T16674 M6x50Bolt M6x50, TrailMaster 150 XRS / XRX Gokart 10 14

4003 152.12.102 Oil Seal 20x32x6, TrailMaster 150 XRS / XRX Gokart 37 59

4004 152.09.001 Engine Oil Clapboard, TrailMaster 150 XRS / XRX Gokart 57 98

4005 GB/T16674 M6x12Bolt M6x12, TrailMaster 150 XRS / XRX Gokart 10 27

4006 157F.02.603 Pin, TrailMaster 150 XRS / XRX Gokart 10 27

4007 157F.12.115 O-Ring 6x1.8, TrailMaster 150 XRS / XRX Gokart 10 27

4009 157F.03.005 GEAR BOX COVER, for Trailmaster 150 XRS Gokart 67 89

4010 157F.10.401 DRIVE SHAFT, for Trailmaster 150 XRS Gokart 43 49

4011 157F.10.411 REVERSE SHAFT ASSY, for Trailmaster 150 XRS Gokart 33 41

4012 157F.10.420-SSASHIFTING SHAFT ASSY, for Trailmaster 150 XRS Gokart 38 44

4013 157F.10.402 OUTPUT SHAFT, for Trailmaster 150 XRS Gokart 44 56

4014 157F.10.420-SDASHIFTING DRUM ASSY, for Trailmaster 150 XRS Gokart 57 68

4015 157F.10.403 SHIFTING FORK, for Trailmaster 150 XRS Gokart 23 35

4016 157F.10.404 DECLUTCH SHIFT SHAFT, for Trailmaster 150 XRS Gokart 26 66

4017 157F.10.440 CLUTCH SHIFT SHAFT ASSY, for Trailmaster 150 XRS Gokart 33 49

4018 157F.12.305 GEAR BOX COVER GASKET, for Trailmaster 150 XRS Gokart 14 20

4019 157F.12.113 GEAR BOX AIR PIPE, for Trailmaster 150 XRS Gokart 18 22

4020 157F.11.523 GEAR BOX AIR NOZZLE, for Trailmaster 150 XRS Gokart 20 31

4021 GB/T308  x9.5STEEL BALL x9.5, for Trailmaster 150 XRS Gokart 10 15

4022 157F.10.410 SHIFTING DRUM POSITIONING SPRING, for Trailmaster 150 XRS Gokart 8 16

4023 157F.11.407 WASHER 14.2X22X1.3, for Trailmaster 150 XRS Gokart 3 3

4024 157F.10.409 SHIFTING DRUM POSITIONING BOLT, for Trailmaster 150 XRS Gokart 8 12

4025 157F.11.524 CASE DRAIN NOZZLE, for Trailmaster 150 XRS Gokart 13 19

4026 152.11.205 DRAIN PLUG M12X1.5, for Trailmaster 150 XRS Gokart 18 32

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



4027 GB97.1 12 WASHER 12, for Trailmaster 150 XRS Gokart 3 3

4028 GB/T16674 M6X12BOLT M6X12, for Trailmaster 150 XRS Gokart 3 3

4029 157F.11.408 WASHER 6, for Trailmaster 150 XRS Gokart 3 3

4030 157F.11.517 DOWEL PIN 10X14, for Trailmaster 150 XRS Gokart 9 12

4031 157F.10.427 ADJUST WASHER 15, for Trailmaster 150 XRS Gokart 3 3

4032 GB/T276 6202BEARING 6202, for Trailmaster 150 XRS Gokart 13 18

4033 GB/T276 6203BEARING 6203, for Trailmaster 150 XRS Gokart 13 18

4034 GB/T276 6204BEARING 6204, for Trailmaster 150 XRS Gokart 13 18

4035 GB/T 894.1 x20SNAP RING X20, for Trailmaster 150 XRS Gokart 3 6

4036 GB.T276 6302BEARING 6302, for Trailmaster 150 XRS Gokart 13 18

4037 GB/T5801 RNA4905NEEDLE ROLLER BEARING RNA4905, for Trailmaster 150 XRS Gokart 23 6

4038 157F.12.114 DAMPING BUSHING, for Trailmaster 150 XRS Gokart 12 22

4039 157F.12.103 OIL SEAL 30X40X6, for Trailmaster 150 XRS Gokart 20 33

4040 GB/T276 6205-2RZBEARING 6205-2RZ, for Trailmaster 150 XRS Gokart 13 18

4041 157F.10.437 ADJUST WASHER 25, for Trailmaster 150 XRS Gokart 3 3

4042 GB/T894.1 x25SNAP RING X25, for Trailmaster 150 XRS Gokart 3 3

4043 GB/T893.1 x52SNAP RING X52, for Trailmaster 150 XRS Gokart 3 3

4044 157F.10.480 DRIVE SPROCKET, for Trailmaster 150 XRS Gokart 33 49

4045 157F.10.481 SPROCKET LOCKING PLATE, for Trailmaster 150 XRS Gokart 57 69

4046 157F.11.503 CABLE CLAMP, for Trailmaster 150 XRS Gokart 3 7

4047 GB5789 M6X40BOLT M6XM40, for Trailmaster 150 XRS Gokart 3 3

4049 157F.03.004 RIGHT CASE COVER, for TrailMaster 150 GY6 Gokart Engine 64 7

4050 152.12.303 RIGHT CASE COVER GASKET, for TrailMaster 150 GY6 Gokart Engine 23 27

4051 152.09.003-OSOIL SCREEN SCREW PLUG, for TrailMaster 150 GY6 Gokart Engine 23 33

4052 152.09.004 OIL SCREEN SPRING, for TrailMaster 150 GY6 Gokart Engine 13 22

4053 152.12.201 OIL GUAGE (Dip Stick), for TrailMaster 150 GY6 Gokart Engine 44 62

4054 152.11.508 MAGNETO WIRE CLIP, for TrailMaster 150 GY6 Gokart Engine 10 12

4055 152.12.101 OIL SEAL 19.8X30X5, for TrailMaster 150 GY6 Gokart Engine 32 37

4056 152.12.110 O-RING 30.8, for TrailMaster 150 GY6 Gokart Engine 22 29

4057 152.12.108 O-RING 18X3, for TrailMaster 150 GY6 Gokart Engine 23 25

4058 152.11.515 DOWEL PIN 8X14, for TrailMaster 150 GY6 Gokart Engine 27 32

4059 GB/T16674 M6X28BOLT M6X28, for TrailMaster 150 GY6 Gokart Engine 7 12

4060 GB/T16674 M6X95BOLT M6X95, for TrailMaster 150 GY6 Gokart Engine 7 10

4061 GB/T16674 M6X100BOLT M6X100, for TrailMaster 150 GY6 Gokart Engine 12 16

4062 GB/T16674 M6X110BOLT M6X110, for TrailMaster 150 GY6 Gokart Engine 12 16

4063 GB/T16674 M6X35BOLT M6X35, for TrailMaster 150 GY6 Gokart Engine 6 11

4064 GB/T16674M6X25BOLT M6X25, for TrailMaster 150 GY6 Gokart Engine 3 7

4065 GB5783 M5X12BOLT M6X12, for TrailMaster 150 GY6 Gokart Engine 8 12

4066 G5438C Superbox Exhaust, Honda GX160 / GX200 and clones 35 49

4071 152.05.002 FAN VOLUTE ASSY, for TrailMaster 150 GY6 Gokart Engine 49 59

4072 157A.12.305 FAN COVER CLAPBOARD, for TrailMaster 150 GY6 Gokart Engine 44 55

4073 152.12.118 COOLING PIPE, for TrailMaster 150 GY6 Gokart Engine 16 29

4074 152.05.004 WIND GUIDE COVER ASSY. LOWER, for TrailMaster 150 GY6 Gokart Engine 56 64

4075 152.14.117 WIND GUIDE COVER ASSY. LOWER SEAL, for TrailMaster 150 GY6 Gokart Engine24 43

4076 152.05.003 WIND GUIDE COVER ASSY. UPPER, for TrailMaster 150 GY6 Gokart Engine 33 45

4077 152.12.203 HIGH-VOLTAGE CABLE CLIP, for TrailMaster 150 GY6 Gokart Engine 23 35

4078 152.12.116 WIND GUIDE COVER ASSY. UPPER SEA, for TrailMaster 150 GY6 Gokart EngineL38 49

4079 GB/T16824.2 ST4.8X16TAPPING SCREW ST4.8X16, for TrailMaster 150 GY6 Gokart Engine 3 7

4080 GB845 ST3.8X11TAPPING SCREW ST3.8X11, for TrailMaster 150 GY6 Gokart Engine 3 7

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



4082 152.06.100 OVERRUN CLUTCH (Starter Solenoid), for TrailMaster 150 Buggy Gokart 44 55

4083 152.06.003 ELECTRIC STARTING GEAR SHAFT, for TrailMaster 150 Buggy Gokart 23 29

4084 152.06.002 STARTING GEAR, for TrailMaster 150 Buggy Gokart 22 33

4085 GB/T16674 M6X16BOLT M6X16, for TrailMaster 150 Buggy Gokart 3 7

4086 152.07.500 STARTING MOTOR (Starter), for TrailMaster 150 Buggy Gokart 95 129

4088 157.04.100 CYLINDER, for TrailMaster GY6 150 Buggy Gokart 58 65

4089 152.12.304 CYLINDER GASKET, for TrailMaster 150 Buggy Gokart 12 16

4090 152.11.516 DOWEL PIN 10X16, for TrailMaster 150 Buggy Gokart 7 12

4091 152.09.003-CASCHAIN ADJUSTER SPACER, for TrailMaster 150 Buggy Gokart 5 9

4092 152.02.400 CHAIN ADJUSTER ASSY, for TrailMaster 150 Buggy Gokart 13 17

4093 152.02.602 CHAIN GUIDER, for TrailMaster 150 Buggy Gokart 10 14

4094 GB/T16674 M6X20BOLT M6X20, for TrailMaster 150 Buggy Gokart 3 6

4096 157.04.200 CYLINDER HEAD, for TrailMaster GY6 150 Buggy Gokart 58 65

4097 152.07.200 SPARK PLUG (C7HSA NGK), for TrailMaster GY6 150 Buggy Gokart 8 12

4098 157.04.401 CYLINDER HEAD GASKET, for TrailMaster GY6 150 Buggy Gokart 12 17

4099 152.12.307 INSULATOR SPACER, for TrailMaster GY6 150 Buggy Gokart 5 10

4100 152.08.201 CARBURETOR INSULATOR, for TrailMaster GY6 150 Buggy Gokart 5 9

4101 152.08.200 INTAKE TUBE ASSY, for TrailMaster GY6 150 Buggy Gokart 4 8

4102 152.08.210 INTAKE TUBE CLAMP COMP, for TrailMaster GY6 150 Buggy Gokart 8 13

4103 152.12.111 CYLINDER HEAD COVER RUBBER GASKET, for TrailMaster GY6 150 Buggy Gokart12 16

4104 152.12.109 O-RING 27X2, for TrailMaster GY6 150 Buggy Gokart 5 8

4105 152.12.112 CYLINDER HEAD BREATHER PIPE, for TrailMaster GY6 150 Buggy Gokart 20 30

4106 152.11.201 DOUBLE-END BOLT M6X32, for TrailMaster GY6 150 Buggy Gokart 8 12

4107 152.11.202 DOUBLE-END BOLT M6X63, for TrailMaster GY6 150 Buggy Gokart 9 13

4108 GB/T16674 M6X25BOLT M6X25, for TrailMaster GY6 150 Buggy Gokart 6 10

4109 GB6177 M6 NUT M6, for TrailMaster GY6 150 Buggy Gokart 5 8

4110 152.04.301 CYLINDER HEAD COVER, for TrailMaster GY6 150 Buggy Gokart 25 37

4111 152.11.516 DOWEL PIN 10X16, for TrailMaster GY6 150 Buggy Gokart 8 12

4112 GB/T16674 M6X100BOLT M6X100, for TrailMaster GY6 150 Buggy Gokart 8 12

4113 157.02.301 INTAKE VALVE, for TrailMaster GY6 150 Buggy Gokart 16 22

4114 152.12.104 VALVE OIL SEAL, for TrailMaster GY6 150 Buggy Gokart 11 19

4115 152.02.306 VALVE SPRING SEAT, for TrailMaster GY6 150 Buggy Gokart 13 20

4116 152.02.303-304VALVE SPRING, for TrailMaster GY6 150 Buggy Gokart 16 22

4117 152.02.305 VALVE SPRING RETAINER, for TrailMaster GY6 150 Buggy Gokart 8 10

4118 152.02.307 VALVE LOCKING CLAMP, for TrailMaster GY6 150 Buggy Gokart 6 8

4119 157.02.302 EXHAUST VALVE, for TrailMaster GY6 150 Buggy Gokart 16 22

4121 152.09.200 OIL PUMP (Timing)  CHAIN, for TrailMaster GY6 150 Buggy Gokart 35 69

4122 152.09.005 OIL PUMP SPROCKET, for TrailMaster GY6 150 Buggy Gokart 33 37

4123 152.09.100 OIL PUMP ASSY, for TrailMaster GY6 150 Buggy Gokart 65 80

4124 157F.10.100 Variator Drive Pulley, for Trailmaster 150 XRS Gokart 120 140

4126 8.070.063-150XRSC.B.C CROSS BAR, FR(B.R.S), for TrailMaster 150 Buggy Gokart 23 36

4127 8.070.065-150XRSC.B.C BAR CAGE (B.R.S), for TrailMaster 150 Buggy Gokart 36 56

4128 8.070.064-150XRSC.B.C CROSS BAR,RR (B.R.S), for TrailMaster 150 Buggy Gokart 19 30

4129 8.070.066-150XRSBuggy Chassis (B.R.S), for TrailMaster 150 XRS / XRX Buggy Gokart 459 749

4130 8.070.067-150XRSC.B.C BAR, SIDE (B.R.S), for TrailMaster 150 Buggy Gokart 26 34

4131 8.010.047 R-WASHER, for TrailMaster 150 Buggy Gokart 3 4

4132 9.908.055N SOCKET BOLT M8X1.25X55, for TrailMaster 150 Buggy Gokart 4 7

4133 9.210.008 LOCKING FLANGE NUT M8, for TrailMaster 150 Buggy Gokart 2 3

4134 6.000.116 FOAM PADDING-2, for TrailMaster 150 Buggy Gokart 12 18

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



4135 6.000.300 FOAM PADDING-AWNING, for TrailMaster 150 Buggy Gokart 23 29

4136 6.000.144 FRONT REFLECTOR, for TrailMaster 150 Buggy Gokart 13 16

4137 7.010.017 TUBE SEAT X25, for TrailMaster 150 Buggy Gokart 8 30

4138 6.000.083 FOAM PADDING-1, for TrailMaster 150 Buggy Gokart 23 30

4139 6.000.102 FRONT FENDER BRACKET, R, for TrailMaster 150 Buggy Gokart 19 22

4140 7.020.012 RUBBER FOOT PLATE, for TrailMaster 150 Buggy Gokart 13 16

4141 6.000.009 HEADLIGHT UNIT, for TrailMaster 150 Buggy Gokart 40 46

4142 9.108.045 FLANGE BOLT M8X1.25X45, for TrailMaster 150 Buggy Gokart 7 10

4143 9.220.008 NUT M8, for TrailMaster 150 Buggy Gokart 2 2

4144 6.100.061 AWNING, for TrailMaster 150 Buggy Gokart 34 40

4145 9.100.530 BOLT M5X30, for TrailMaster 150 Buggy Gokart 3 7

4146 8.010.086 REAR MIRROR MOUNT, for TrailMaster 150 Buggy Gokart 20 30

4147 8.040.005 REAR MIRROR MOUNT O-RING, for TrailMaster 150 Buggy Gokart 12 14

4148 6.000.084 REAR MIRROR ASSEMBLY, for TrailMaster 150 Buggy Gokart 26 33

4149 6.000.232 THROTTLE CABLE Assy, for TrailMaster 150 Buggy Gokart 89 119

4150 60130-300G REVERSE CABLE, for TrailMaster 150 Buggy Gokart 85 97

4151 6.000.050 PARKING BRAKE CABLE, for TrailMaster 150 Buggy Gokart 76 89

4152 9.106.016 FLANGE BOLT M6X16, for TrailMaster 150 Buggy Gokart 3 5

4153 8.010.049 HEADLIGHT RUBBER MOUNTING, for TrailMaster 150 Buggy Gokart 4 6

4154 9.090.001 HEADLIGHT BULB 35W/35W/12V, for TrailMaster 150 Buggy Gokart 3 6

4155 7.010.034 FENDER, FR, for TrailMaster 150 Buggy Gokart 30 34

4156 6.000.067 FRONT FENDER BRACKET, L, for TrailMaster 150 Buggy Gokart 19 22

4157 9.100.612 BOLT M6X12, for TrailMaster 150 Buggy Gokart 3 6

4158 7.010.016 TUBE SEAT X32, for TrailMaster 150 Buggy Gokart 23 34

4160 152.07.102 MAGNETO STATOR ASSY, for Trailmaster GY6 150 Gokart 39 45

4161 152.07.101 MAGNETO FLY WHEEL ASSY, for Trailmaster GY6 150 Gokart 65 79

4162 152.05.001 FAN IMPELLER, for Trailmaster GY6 150 Gokart 24 55

4163 GB/T16674 M6X18BOLT M6X18, for Trailmaster GY6 150 Gokart 3 6

4165 152.10.210 Clutch Bell, for TrailMaster GY6 150 Buggy Gokart 56 65

4166 152.10.300 Drive Belt, for TrailMaster GY6 150 Buggy Gokart 45 89

4167 152.10.200 Clutch Assembly, for TrailMaster GY6 150 Buggy Gokart 130 149

4169 157F.01.100 CRANKSHAFT, for TrailMaster GY6 150 Buggy Gokart Engine 57 69

4170 GB6187 M12X1.25SELF-LOCKING NUT M12X1.25, for TrailMaster GY6 150 Buggy Gokart Engine 3 4

4171 152.11.301 LOCKING NUT M22X1, for TrailMaster GY6 150 Buggy Gokart Engine 3 4

4172 152.11.402 WASHER 22X31X2.5, for TrailMaster GY6 150 Buggy Gokart Engine 2 3

4173 157F.06.001 RATCHET WHEEL, for TrailMaster GY6 150 Buggy Gokart Engine 20 29

4174 157F.11.403 WASHER 15.2X25X2.3, for TrailMaster GY6 150 Buggy Gokart Engine 2 4

4175 GB6177 M12X1.25X11NUT M12X1.25X11, for TrailMaster GY6 150 Buggy Gokart Engine 3 3

4176 152.11.101 WOODRUFF KEY 4X14, for TrailMaster GY6 150 Buggy Gokart Engine 3 3

4177 152.01.307 PISTON PIN SNAP RING, for TrailMaster GY6 150 Buggy Gokart Engine 3 4

4178 157.01.306 PISTON PIN, for TrailMaster GY6 150 Buggy Gokart Engine 7 10

4179 157.01.301 PISTON, for TrailMaster GY6 150 Buggy Gokart Engine 24 29

4180 157.01.302-305PISTON RING SET, for TrailMaster GY6 150 Buggy Gokart Engine 24 27

4182 152.02.106 VALVE ADJUSTING NUT, for TrailMaster GY6 150 Buggy Gokart Engine 4 6

4183 152.02.105 VALVE LASH ADJUSTING SCREW, for TrailMaster GY6 150 Buggy Gokart Engine 3 6

4184 152.02.102 VALVE ROCKER, for TrailMaster GY6 150 Buggy Gokart Engine 6 12

4185 152.02.104 EXHAUST VALVE ROCKER SHAFT, for TrailMaster GY6 150 Buggy Gokart Engine 6 12

4186 152.02.500 CAMSHAFT DRIVE CHAIN, for TrailMaster GY6 150 Buggy Gokart Engine 24 33

4187 152.02.200 CAMSHAFT, for TrailMaster GY6 150 Buggy Gokart Engine 30 39

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



4188 152.02.103 INTAKE VALVE ROCKER SHAFT, for TrailMaster GY6 150 Buggy Gokart Engine 6 5

4189 152.02.107 STOPPING PLATE, for TrailMaster GY6 150 Buggy Gokart Engine 6 13

4190 152.11.516 DOWEL PIN 10X16, for TrailMaster GY6 150 Buggy Gokart Engine 6 11

4191 152.02.101 CAMSHAFT FIXING BRACKET, for TrailMaster GY6 150 Buggy Gokart Engine 23 3

4193 7.010.041 STEERING BOLT COVER, for TrailMaster 150 XRS Gokart 8 8

4194 9.100.612 BOLT STRAP M6X12, for TrailMaster 150 XRS Gokart 5 7

4195 8.030.024 SPINDLE BRACKET, for TrailMaster 150 XRS Gokart 12 15

4196 7.020.038 STEERING WHEEL, for TrailMaster 150 XRS Gokart 25 33

4197 6.000.122 STEERING SHAFT, for TrailMaster 150 XRS Gokart 34 49

4198 7.010.026 BUSH. STEERING SHAFT, for TrailMaster 150 XRS Gokart 12 15

4199 7.020.066 DUST COVER. BALL JOINT, for TrailMaster 150 XRS Gokart 9 14

4200 7.010.003 TILT STEERING LOCKING BUSH, for TrailMaster 150 XRS Gokart 10 15

4201 9.100.825 BOLT M8X25, for TrailMaster 150 XRS Gokart 3 5

4202 9.400.008 LOCKING WASHER X8, for TrailMaster 150 XRS Gokart 2 3

4203 6.000.093-250STEERING KNUCKLE, for TrailMaster 150 XRS Gokart 40 55

4204 4.000.030-250STEERING GEAR, for TrailMaster 150 XRS Gokart 46 69

4205 9.108.025 FLANGE BOLT M8X1.25X25, for TrailMaster 150 XRS Gokart 3 5

4206 9.900.016 ROUND NUT M16X1.5, for TrailMaster 150 XRS Gokart 2 4

4207 4.000.008-150 XRSSTEERING BALL JOINT, for TrailMaster 150 XRS Gokart 34 40

4208 9.200.010 NUT M10, for TrailMaster 150 XRS Gokart 2 2

4209 7.020.002-250BALL JOINT DUST COVER L, for TrailMaster 150 XRS Gokart 24 26

4210 8.010.157-250TIE ROD, for TrailMaster 150 XRS Gokart 16 18

4211 6.000.062-250ROD END, for TrailMaster 150 XRS Gokart 12 15

4212 9.300.010 FLAT WASHER X10, for TrailMaster 150 XRS Gokart 2 3

4213 9.400.010 LOCKING WASHER X10, for TrailMaster 150 XRS Gokart 2 3

4214 9.800.010 CASTLE NUT M10, for TrailMaster 150 XRS Gokart 2 2

4215 9.500.215 COTTER PIN  X2X15, for TrailMaster 150 XRS Gokart 1 2

4216 4.000.051-150XRSTILT STEERING HOUSING, for TrailMaster 150 XRS Gokart 23 30

4217 8.020.014 STEERING GEAR BRACKET, for TrailMaster 150 XRS Gokart 5 12

4218 9.220.008 LOCKING FLANGE NUT M8, for TrailMaster 150 XRS Gokart 3 3

4219 9.708.145 THROTTLE PEDAL BOLT M8X1.25X145, for TrailMaster 150 XRS Gokart 2 6

4220 8.040.001 THROTTLE PEDAL RETURN SPRING, L, for TrailMaster 150 XRS Gokart 8 12

4221 9.108.040 FLANGE BOLT M8X1.25X40, for TrailMaster 150 XRS Gokart 3 4

4222 9.200.008 NUT M8, for TrailMaster 150 XRS Gokart 3 5

4223 4.000.016 THROTTLE PEDAL COMP, for TrailMaster 150 XRS Gokart 19 25

4224 9.600.515 PAN SCREW M5X15, for TrailMaster 150 XRS Gokart 3 5

4225 9.300.005 FLAT WASHER X5, for TrailMaster 150 XRS Gokart 3 5

4226 9.210.005 NYLON LOCK NUT M5, for TrailMaster 150 XRS Gokart 2 3

4227 4.000.015 BRAKE PEDAL COMP, for TrailMaster 150 XRS Gokart 19 25

4228 9.700.628 PIN 6X28, for TrailMaster 150 XRS Gokart 4 6

4229 9.500.212 COTTER PIN 2X12, for TrailMaster 150 XRS Gokart 1 1

4230 7.010.004 PEDAL BRUSH, for TrailMaster 150 XRS Gokart 5 6

4231 8.040.007 BRAKE PEDAL RETURN SPRING, R, for TrailMaster 150 XRS Gokart 8 12

4232 9.708.222 BRAKE PEDAL BOLT M8X1.25X222, for TrailMaster 150 XRS Gokart 13 5

4233 9.108.035 BOLT-WASHER M8X1.25X35, for TrailMaster 150 XRS Gokart 2 6

4234 7.020.036 THROTTLE PEDAL PAD, for TrailMaster 150 XRS Gokart 18 26

4235 7.020.037 BRAKER PEDAL PAD, for TrailMaster 150 XRS Gokart 18 26

4236 8.070.044 MASTER CYLINDER BRACKET, for TrailMaster 150 XRS Gokart 8 10

4237 8.010.220 STEERING GEAR, ADJUSTING BOLT, for TrailMaster 150 XRS Gokart 17 25

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



4238 8.010.015 COLLAR, for TrailMaster 150 XRS Gokart 12 24

4239 9.108.105 BOLT M8X105, for TrailMaster 150 XRS Gokart 15 19

4240 8.020.104 PEDAL PAD PLATEN, for TrailMaster 150 XRS Gokart 7 12

4241 40920-250 STEERING SHAFT Complete Assembly, for TrailMaster 150 XRS Gokart 140 179

4243 2.000.028 STRUT AND SPINDLE SUPPORT, R, for TrailMaster 150 Buggy Gokart 60 80

4244 9.108.105 FLANGE BOLT M8X1.25X105, for TrailMaster 150 Buggy Gokart 16 20

4245 8.010.015 UPPER SUSPENSION ARM COLLAR, for TrailMaster 150 Buggy Gokart 12 18

4246 7.010.003 UPPER SUSPENSION ARM BUSHING, for TrailMaster 150 Buggy Gokart 8 17

4247 4.000.004 UPPER SUSPENSION ARM, for TrailMaster 150 Buggy Gokart 27 40

4248 9.800.012 CASTLE NUT M12, for TrailMaster 150 Buggy Gokart 5 8

4249 7.020.025 BALL HEAD DUST SEAL, for TrailMaster 150 Buggy Gokart 13 19

4250 8.020.053 BALL HEAD SPACER, for TrailMaster 150 Buggy Gokart 5 8

4251 2.000.027 STRUT AND SPINDLE SUPPORT, L, for TrailMaster 150 Buggy Gokart 50 57

4252 9.908.014 BOLT SRAP M8X14, for TrailMaster 150 Buggy Gokart 5 8

4253 8.010.014 LOWER SUSPENSION ARM COLLAR, for TrailMaster 150 Buggy Gokart 8 15

4254 9.906.012 BOLT STRAP M8X12, for TrailMaster 150 Buggy Gokart 5 8

4255 6.000.097-GT FRONT WHEEL & TIRE ASSY, RIGHT 20x7-8, for TrailMaster 150 Buggy Gokart 130 180

4256 9.500.225 COTTER PIN X2X25, for TrailMaster 150 Buggy Gokart 2 3

4257 54006400N000LUBRICATING NIPPLE, for TrailMaster 150 Buggy Gokart 13 16

4258 8.010.054 FRONT DISC BRAKE ROTOR, for TrailMaster 150 Buggy Gokart 95 134

4259 9.040.002 DUST SEAL 47X25-7, for TrailMaster 150 Buggy Gokart 23 48

4260 9.030.002 BEARING 6204-Z, for TrailMaster 150 Buggy Gokart 20 27

4261 9.710.031 TIRE BOLT (WHEEL STUDS) M101X1.25X31, for TrailMaster 150 Buggy Gokart 8 10

4262 8.010.085-150XRSFRONT WHEEL HUB, for TrailMaster 150 Buggy Gokart 57 76

4263 9.030.010 BEARING 6202-Z, for TrailMaster 150 Buggy Gokart 20 24

4264 7.190.018 TIRE NIPPLE (VALVE STEM), for TrailMaster 150 Buggy Gokart 12 18

4265 7.020.033 FRONT TIRE L/R 20x7-8, for TrailMaster 150 Buggy Gokart 80 98

4266 6.000.096 FRONT RIM L/R, for TrailMaster 150 Buggy Gokart 56 80

4267 9.220.010 LOCKING FLANGE (LUG) NUT M10, for TrailMaster 150 Buggy Gokart 5 7

4268 9.800.014 CASTLE NUT M14, for TrailMaster 150 Buggy Gokart 13 18

4269 9.500.330 COTTER PIN X3X30, for TrailMaster 150 Buggy Gokart 2 3

4270 7.020.039 FR HUB COVER, for TrailMaster 150 Buggy Gokart 25 36

4271 9.110.080 FLANGE BOLT M10X1.25X80, for TrailMaster 150 Buggy Gokart 11 16

4272 6.000.095 FRONT BRAKE CALIPER. R, for TrailMaster 150 Buggy Gokart 80 130

4273 6.000.325 CUSHION (SHOCK ABSORBER) ASSY FR L=325, for TrailMaster 150 Buggy Gokart60 120

4274 8.020.034 LOWER SUSPENSION ARM DUST CAP, for TrailMaster 150 Buggy Gokart 4 6

4275 7.010.002 LOWER SUSPENSION ARM BUSHING, for TrailMaster 150 Buggy Gokart 4 8

4276 9.040.001 O-RING X21.2X2.65, for TrailMaster 150 Buggy Gokart 5 12

4277 4.000.023 LOWER SUSPENSION ARM ASSY, for TrailMaster 150 Buggy Gokart 57 120

4278 6.000.003-GT FRONT WHEEL AND TIRE ASSY LEFT 20x7-8, for TrailMaster 150 Buggy Gokart130 180

4279 8.010.140 ACORN NUT M12, for TrailMaster 150 Buggy Gokart 4 5

4281 2.00.061 REAR CARGO RACK (B.G.R), for TrailMaster 150 Buggy Gokart 138 229

4282 8.080.051 RACK SUPPORT ARM (B.G.R), for TrailMaster 150 Buggy Gokart 28 55

4283 9.108.020 FLANGE BOLT M8X1.25X20, for TrailMaster 150 Buggy Gokart 3 6

4284 6.000.145 FUEL TANK CAP, for TrailMaster 150 Buggy Gokart 20 25

4285 4.000.029 FUEL TANK COMPLETE, for TrailMaster 150 Buggy Gokart 110 160

4286 9.108.025 FLANGE BOLT M8X1.25X25, for TrailMaster 150 Buggy Gokart 6 7

4287 8.010.03.41 TANK COLLAR, for TrailMaster 150 Buggy Gokart 6 8

4288 7.020.005 RUBBER MOUNT, for TrailMaster 150 Buggy Gokart 5 8

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



4289 6.000.046 (AUTO) FUEL COCK ASSY, for TrailMaster 150 Buggy Gokart 33 40

4290 7.020.021 FUEL TUBE COMP #1, for TrailMaster 150 Buggy Gokart 6 12

4291 7.020.031 VACCUM TUBE COMP, for TrailMaster 150 Buggy Gokart 7 12

4292 7.020.022 FUEL TUBE COMP #2, for TrailMaster 150 Buggy Gokart 7 11

4293 6.000.056 (FUEL) FILTER, for TrailMaster 150 Buggy Gokart 4 7

4294 6.000.354 SAFETY BELT COMPLETE (set of 2), for TrailMaster 150 Buggy Gokart 88 129

4295 6.000.376 HEAD-REST, for TrailMaster 150 Buggy Gokart 39 60

4296 6.000.378 SEAT  COMPLETE, for TrailMaster 150 Buggy Gokart 138 225

4297 6.000.377 SEAT COMPLETE L (DRIVER), for TrailMaster 150 Buggy Gokart 149 236

4298 9.700.001 SPECIAL BOLT M7/16"X28, for TrailMaster 150 Buggy Gokart 3 4

4299 9.700.002 WASHER BELT X12, for TrailMaster 150 Buggy Gokart 2 3

4300 9.700.003 BELT NUT M7/16", for TrailMaster 150 Buggy Gokart 1 2

4301 6.000.379 SEAT RAIL SET, for TrailMaster 150 Buggy Gokart 13 20

4302 9.090.002 TAIL LIGHT BULB, for TrailMaster 150 Buggy Gokart 5 6

4303 6.000.387 TAIL LIGHT, for TrailMaster 150 Buggy Gokart 15 29

4304 9.900.840 BOLT SHARP M8X1.25X40, for TrailMaster 150 Buggy Gokart 6 7

4306 9.220.012 LOCKING FLANGE NUT M12, for TrailMaster 150  XRS Buggy Go Kart 4 5

4307 8.010.042 WASHER ENGINE MOUNT LINK, for TrailMaster 150  XRS Buggy Go Kart 3 5

4308 7.020.001 CUSHION ENGINE MOUNT LINK, for TrailMaster 150  XRS Buggy Go Kart 4 5

4309 8.020.045 SPACER ENGINE MOUNT LINK, for TrailMaster 150  XRS Buggy Go Kart 4 6

4310 8.010.041 COLLAR ENGINE MOUNT LINK, for TrailMaster 150  XRS Buggy Go Kart 3 5

4311 9.300.012 WASHER FLAT 12, for TrailMaster 150  XRS Buggy Go Kart 4 6

4312 9.200.012 NUT M12, for TrailMaster 150  XRS Buggy Go Kart 3 6

4313 6.000.026 ENGINE MOUNT BOLT PALTE, for TrailMaster 150  XRS Buggy Go Kart 12 16

4314 9.210.008 LOCKING FLANGE NUT M10, for TrailMaster 150  XRS Buggy Go Kart 2 4

4315 9.110.045 BOLT M6X16, for TrailMaster 150  XRS Buggy Go Kart 2 3

4316 8.010.076 COLLAR ENGINE MOUNT BOLT PLATE, for TrailMaster 150  XRS Buggy Go Kart 3 5

4317 9.600.660 SCREW PAN M6X0, for TrailMaster 150  XRS Buggy Go Kart 1 3

4318 7.010.029 COVER ELECTRIC ASSY, for TrailMaster 150  XRS Buggy Go Kart 29 34

4319 2.000.029 REAR SWING ARM ASSY UPPER, for TrailMaster 150  XRS Buggy Go Kart 156 190

4320 9.112.060 BOLT WASHER M12X1.25X60, for TrailMaster 150  XRS Buggy Go Kart 13 20

4321 8.030.001 SWING ARM DOG BONE, for TrailMaster 150  XRS Buggy Go Kart 37 60

4322 7.010.008 BUSH CON'ROD, for TrailMaster 150  XRS Buggy Go Kart 3 6

4323 8.020.013 SPACER CON'ROD, for TrailMaster 150  XRS Buggy Go Kart 4 6

4324 9.108.016 BOLT M8X16, for TrailMaster 150  XRS Buggy Go Kart 2 3

4325 9.710.195 BOLT M10X1.25X195, for TrailMaster 150  XRS Buggy Go Kart 23 37

4326 8.010.025 COLLAR ENGINE MOUNT, for TrailMaster 150  XRS Buggy Go Kart 22 30

4327 7.020.024 COVER REVERSE LEVER, for TrailMaster 150  XRS Buggy Go Kart 24 40

4328 9.210.008 NUT M8, for TrailMaster 150  XRS Buggy Go Kart 2 3

4329 9.108.020 BOLT M8X20, for TrailMaster 150  XRS Buggy Go Kart 4 8

4330 8.040.004 SPRING CABLE, for TrailMaster 150  XRS Buggy Go Kart 6 9

4331 7.010.006 BOLT COVER, for TrailMaster 150  XRS Buggy Go Kart 1 2

4332 9.300.005 WASHER FLAT 5, for TrailMaster 150  XRS Buggy Go Kart 1 2

4333 9.600.512 SCREW PAN M5X12, for TrailMaster 150  XRS Buggy Go Kart 1 2

4334 9.220.008 LOCKING FLANGE NUT M8, for TrailMaster 150  XRS Buggy Go Kart 1 2

4335 6.000.042 PARKING BRAKE LEVER ASSY, for TrailMaster 150  XRS Buggy Go Kart 80 130

4336 80.10.084 TOW BALL, for TrailMaster 150  XRS Buggy Go Kart 17 22

4337 9.400.016 WASHER LOCK 16, for TrailMaster 150  XRS Buggy Go Kart 3 5

4338 9.116.025 BOLT M16X2X25, for TrailMaster 150  XRS Buggy Go Kart 4 6

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



4339 40700-300GK SHIFTER HOUSING ASSY, for TrailMaster GY6 150 Buggy Go Kart 60 67

4340 40001-300GK REVERSE CABLE FIXED PLATE, for TrailMaster GY6 150 Buggy Go Kart 18 24

4341 6.19E+11 LOCKING FLANGE NUT M8, for TrailMaster GY6 150 Buggy Go Kart 3 4

4342 5.79E+11 FLANGE BOLT M6X12, for TrailMaster GY6 150 Buggy Go Kart 3 6

4343 40002-300GK SHIFTER DISK, for TrailMaster GY6 150 Buggy Go Kart 24 30

4344 5.78E+11 BOLT M6X25, for TrailMaster GY6 150 Buggy Go Kart 5 6

4345 5.79E+11 BOLT M8X30, for TrailMaster GY6 150 Buggy Go Kart 5 6

4346 8.020.056 AIR CLEANER CLAMP, for TrailMaster GY6 150 Buggy Go Kart 3 3

4347 4.000.018 AIR CLEANER ASSY, for TrailMaster GY6 150 Buggy Go Kart 68 89

4348 PD24J CARBURETOR, for TrailMaster GY6 150 Buggy Go Kart 130 160

4349 2.000.009-150XRSENGINE 150CC, for TrailMaster GY6 150 Buggy Go Kart 587 895

4350 8.030.037-150XRSMUFFLER RACK SUPPORT, for TrailMaster GY6 150 Buggy Go Kart 23 35

4351 5.79E+11 BOLT M6X30, for TrailMaster GY6 150 Buggy Go Kart 4 6

4352 5.78E+11 BOLT M8X20, for TrailMaster GY6 150 Buggy Go Kart 3 5

4353 6.000.229 MUFFLER COMP EX, for TrailMaster GY6 150 Buggy Go Kart 165 240

4354 8.020.055 BOOT CLAMP, for TrailMaster GY6 150 Buggy Go Kart 6 12

4355 6.000.162 SIDE CASE BOOT, for TrailMaster GY6 150 Buggy Go Kart 34 40

4356 9.040.027 MUFFLER JOINT NUT M6, for TrailMaster GY6 150 Buggy Go Kart 8 11

4357 9.040.005 EX PIPE GASKET, for TrailMaster GY6 150 Buggy Go Kart 8 9

4358 7.010.047 AIR CLEANER CASE COMP, for TrailMaster GY6 150 Buggy Go Kart 40 56

4359 9.805.003 TAPPING M5X16 SCREW, for TrailMaster GY6 150 Buggy Go Kart 3 4

4360 6.000.151 AIR CLEANER (FILTER) ELEMENT, for TrailMaster GY6 150 Buggy Go Kart 23 30

4361 7.010.048 AIR CLEANER COVER, for TrailMaster GY6 150 Buggy Go Kart 18 23

4362 7.010.033-150XRSCHAIN PROTECTOR RR, for TrailMaster GY6 150 Buggy Go Kart 46 66

4363 7.020.054 AIR CLEANER CLIP, for TrailMaster GY6 150 Buggy Go Kart 4 5

4364 7.010.057 AIR CLEANER DUCT, for TrailMaster GY6 150 Buggy Go Kart 12 15

4365 6.18E+11 FLANGE NUT M8, for TrailMaster GY6 150 Buggy Go Kart 3 4

4366 5.79E+11 BOLT M8X45, for TrailMaster GY6 150 Buggy Go Kart 3 5

4367 10111-300GK ENGINE MOUNT PLATE, for TrailMaster GY6 150 Buggy Go Kart 40 57

4368 4 9002-150 AIR CLEANER MOUNT PLATE FR, for TrailMaster GY6 150 Buggy Go Kart 16 29

4369 49003-150 AIR CLEANER MOUNT RR, for TrailMaster GY6 150 Buggy Go Kart 18 34

4370 58130-150 DOME LIGHT BUSHING, for TrailMaster GY6 150 Buggy Go Kart 10 15

4371 8.020.166 EMBRACE HOOP (MUFFLER COMP. EX), for TrailMaster GY6 150 Buggy Go Kart24 30

4372 58235400N000SPRING (MUFFLER COMP. EX), for TrailMaster GY6 150 Buggy Go Kart 9 12

4373 9.110.040 FLANGE BOLT M10X1.25X40, for TrailMaster 150 XRS Buggy Gokart 5 2

4374 9.220.010 LOCKING FLANGE NUT M10, for TrailMaster 150 XRS Buggy Gokart 4 2

4375 6.000.006 CUSHION (SHOCK( ASSY RR, for TrailMaster 150 XRS Buggy Gokart 80 130

4376 9.908.100 BOLT STRAP M8X1.25X100, for TrailMaster 150 XRS Buggy Gokart 8 10

4377 6.000.101-150XRSREAR FENDER BRACKET, L, for TrailMaster 150 XRS Buggy Gokart 15 20

4378 9.210.006 LOCKING NYLON NUT M6, for TrailMaster 150 XRS Buggy Gokart 1 2

4379 9.108.045 FLANGE BOLT M8X1.25X45, for TrailMaster 150 XRS Buggy Gokart 3 3

4380 9.906.016 FLANGE BOLT M6X16, for TrailMaster 150 XRS Buggy Gokart 3 4

4381 6.000.101-150XRSBOLT STRAP M8X1.25X12, for TrailMaster 150 XRS Buggy Gokart 3 3

4382 7.010.006 REAR FENDER BRACKET, R, for TrailMaster 150 XRS Buggy Gokart 15 20

4383 8.010.028 SWING ARM BUSHING, for TrailMaster 150 XRS Buggy Gokart 9 10

4384 7.010.032-150XRSSWING ARM COLLAR, for TrailMaster 150 XRS Buggy Gokart 6 9

4385 7.020.020 CHAIN DISC GUARD, for TrailMaster 150 XRS Buggy Gokart 40 56

4386 6.000.382 BATTERY COVER, for TrailMaster 150 XRS Buggy Gokart 24 30

4387 2.000.042 BATTERY BAND, for TrailMaster 150 XRS Buggy Gokart 13 18

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



4388 9.220.012 BATTERY LOWER CUSHION, for TrailMaster 150 XRS Buggy Gokart 9 13

4389 7.020.008 BATTERY (YTX12-BS), for TrailMaster 150 XRS Buggy Gokart 33 40

4390 9.112.060 RR LOWER SWING ARM COMPLETE, for TrailMaster 150 XRS Buggy Gokart 230 330

4391 7.010.064 LOCKING FLANGE NUT M12, for TrailMaster 150 XRS Buggy Gokart 3 6

4392 9.700.003 SWING ARM CUSHION BUSHING, for TrailMaster 150 XRS Buggy Gokart 8 10

4393 9.700.003 FLANGE BOLT M12X1.25X60, for TrailMaster 150 XRS Buggy Gokart 12 16

4394 9.700.003 REAR FENDER L/R, for TrailMaster 150 XRS Buggy Gokart 25 36

4395 9.108.022 BOLT-WASHER M8X1.25X22, for TrailMaster 150 XRS Buggy Gokart 3 3

4396 8.010.053 DISC (ROTOR) RR BRAKE, for TrailMaster 150 XRS Buggy Gokart 80 88

4397 9.220.008 LOCK FLANGE NUT M8, for TrailMaster 150 XRS Buggy Gokart 2 2

4398 8.010.057-150XRSREAR AXLE, for TrailMaster 150 XRS Buggy Gokart 189 295

4399 9.070.002-150XRSDRIVE CHAIN  (530RO:54), for TrailMaster 150 XRS Buggy Gokart 80 85

4400 8.010.077 REAR SPROCKET, for TrailMaster 150 XRS Buggy Gokart 79 95

4401 9.108.027 BOLT-WASHER M8X1.25X27, for TrailMaster 150 XRS Buggy Gokart 4 4

4402 9.040.006 DUST SEAL 50X34-7, for TrailMaster 150 XRS Buggy Gokart 10 13

4403 8.030.008 (COMP) HOUSING RR AXLE BEARING, for TrailMaster 150 XRS Buggy Gokart 22 26

4404 9.030.006 BEARING 6206, for TrailMaster 150 XRS Buggy Gokart 24 26

4405 8.020.028 BEARING BASE, for TrailMaster 150 XRS Buggy Gokart 20 23

4406 9.108.042 BOLT-WASHER M8X1.25X42, for TrailMaster 150 XRS Buggy Gokart 5 7

4407 9.40.007 DUST SEAL 42X30-7, for TrailMaster 150 XRS Buggy Gokart 10 12

4408 9.710.031 (WHEEL STUDS) BOLT. TIRE M10X1.25X31, for TrailMaster 150 XRS Buggy Gokart8 9

4409 8.010.056-150XRSHUB REAR AXLE, for TrailMaster 150 XRS Buggy Gokart 66 80

4410 7.020.035 TIRE RR 22X10-10, for TrailMaster 150 XRS Buggy Gokart 86 100

4411 6.000.105 REAR RIM, (R/L) for TrailMaster 150 XRS Buggy Gokart 80 120

4412 8.010.118 LUG NUT. CAP M10, for TrailMaster 150 XRS Buggy Gokart 19 2

4413 6.000.052 REAR WHEEL (AND TIRE) ASSY R, for TrailMaster 150 XRS Buggy Gokart 160 180

4414 9.700.016 SPACER RR WHEEL 16, for TrailMaster 150 XRS Buggy Gokart 2 2

4415 9.800.016 CASTLE NUT M16, for TrailMaster 150 XRS Buggy Gokart 5 6

4416 9.500.430 COTTER PIN 4X30, for TrailMaster 150 XRS Buggy Gokart 1 2

4417 7.020.039 COVER RR HUB, for TrailMaster 150 XRS Buggy Gokart 22 25

4418 6.000.383 REAR WHEEL (AND TIRE) ASSY L, for TrailMaster 150 XRS Buggy Gokart 160 190

4419 6.000.149 MASTER LINK (FOR) CHAIN, for TrailMaster 150 XRS Buggy Gokart 12 13

4420 7.010.027 SWITCH PANEL COVER, for TrailMaster GY6 150 Buggy Gokart 80 122

4421 6.000.058 HEADLIGHT SWITCH, for TrailMaster GY6 150 Buggy Gokart 14 19

4422 6.000.159 ENGINE STOP BUTTON, for TrailMaster GY6 150 Buggy Gokart 14 19

4423 6.000.020-J IGNITION START SWITCH, for TrailMaster GY6 150 Buggy Gokart 66 78

4424 6.000.380-150XRSWIRE HARNESS, MAIN, for TrailMaster GY6 150 Buggy Gokart 98 110

4425 6.000.381-150XRSWIRE HARNESS, AUXILIARY, for TrailMaster GY6 150 Buggy Gokart 85 100

4426 9.100.620 BOLT M6X20, for TrailMaster GY6 150 Buggy Gokart 2 3

4427 9.210.006 NYLON LOCKING NUT M6, for TrailMaster GY6 150 Buggy Gokart 1 2

4428 6.000.124 REGULATE RECTIFIER, for TrailMaster GY6 150 Buggy Gokart 56 65

4429 6.000.035 STARTING RELAY, for TrailMaster GY6 150 Buggy Gokart 45 59

4430 6.000.126 CDI UNIT, for TrailMaster GY6 150 Buggy Gokart 73 123

4431 9.210.005 NYLON LOCKING NUT M5, for TrailMaster GY6 150 Buggy Gokart 2 3

4432 9.600.530 ROUND HEAD BOLT M5X30, for TrailMaster GY6 150 Buggy Gokart 2 2

4433 6.000.125 IGNITION COIL, for TrailMaster GY6 150 Buggy Gokart 66 79

4434 9.600.410 ROUND HEAD BOLT M4X10, for TrailMaster GY6 150 Buggy Gokart 2 3

4435 9.210.004 NYLON LOCKING NUT M4, for TrailMaster GY6 150 Buggy Gokart 2 2

4436 6.000.038 RESISTOR 10W, for TrailMaster GY6 150 Buggy Gokart 18 23

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



4439 9.090.007 PARKING BRAKE LABEL, for TrailMaster 150 XRS Gokart 6 7

4440 9.090.200 MADE IN CHINA LABEL, for TrailMaster 150 XRS Gokart 6 7

4441 9.090.009 CHAIN GUARD LEVEL, for TrailMaster 150 XRS Gokart 6 7

4442 9.090.010 NO LONG HAIR LABEL, for TrailMaster 150 XRS Gokart 8 9

4443 9.090.202 WARNING LABEL, for TrailMaster 150 XRS Gokart 7 8

4444 9.090.012 NO CLIMBING (RIDING) LABEL, for TrailMaster 150 XRS Gokart 6 7

4445 9.090.014 SEAT BELT LABEL, for TrailMaster 150 XRS Gokart 7 8

4446 9.090.210 TRADEMARK LABEL, 150 XRS, for TrailMaster 150 XRS Gokart 66 90

4447 9.090.220 TRADEMARK LABEL, TM, for TrailMaster 150 XRS Gokart 13 20

4448 45000-150 BRAKE ASSY (COMPLETE), for TrailMaster 150 XRS Buggy Gokart 289 395

4449 6.000.076 MASTER CYLINDER BRAKE, for TrailMaster 150 XRS Buggy Gokart 46 55

4450 6.000.095 FRONT BRAKE CALIPER R, for TrailMaster 150 XRS Buggy Gokart 37 45

4451 6.000.028 FRONT BRAKE CALIPER L, for TrailMaster 150 XRS Buggy Gokart 37 45

4452 7.020.016 PAD SET FRONT BRAKE, for TrailMaster 150 XRS Buggy Gokart 23 29

4453 6.000.229 BRAKE CALIPER ASSY RR, for TrailMaster 150 XRS Buggy Gokart 33 45

4454 7.020.022 PAD SET REAR BRAKE, for TrailMaster 150 XRS Buggy Gokart 23 29

4455 6.000.089 HOSE ASSY L BRAKE 34 inch, for TrailMaster 150 XRS Buggy Gokart 30 35

4456 6.000.090 HOSE ASSY R BRAKE 43 inch, for TrailMaster 150 XRS Buggy Gokart 30 35

4457 6.00.091 HOSE ASSY RR BRAKE 75 inch, for TrailMaster 150 XRS Buggy Gokart 45 54

4458 8.010.081 PIN SPINDLE BRAKE, for TrailMaster 150 XRS Buggy Gokart 8 10

4459 6.17E+11 NUT M8, for TrailMaster 150 XRS Buggy Gokart 1 1

4537 6.000.180 Steering Ball Joint, TrailMaster Mini XRS Gokart-1 23 29

4538 8.040.011 REF 18 DELETE, for TrailMaster Mini XRX Gokart 7 9

4539 26001K07F000CRANKCASE (COMPLETE) ASSY, for TrailMaster Mini XRS 163 Go Kart 86 90

4540 B01070803264BOLT M8X, for TrailMaster Mini XRS 163 Go Kart 3 4

4541 14132K07F000COVER CRANKCASE, for TrailMaster Mini XRS 163 Go Kart 18 20

4542 26132K07F000WASHER SEAL, for TrailMaster Mini XRS 163 Go Kart 3 6

4543 14216K07F000GAUGE (DIP STICK) ENGINE OIL, for TrailMaster Mini XRS 163 Go Kart 5 7

4544 26131K07F000COVER SUPPLY OIL MOUTH, for TrailMaster Mini XRS 163 Go Kart 4 5

4545 26208J01F000GUIDE DOWEL, for TrailMaster Mini XRS 163 Go Kart 6 7

4546 26201K07F000SPACER CRANKCASE, for TrailMaster Mini XRS 163 Go Kart 5 6

4547 26133K07F000OILSEAL ASSY, for TrailMaster Mini XRS 163 Go Kart 6 7

4548 B12016600553BEARING, for TrailMaster Mini XRS 163 Go Kart 5 8

4549 26204L01F000SPACER DRAIN PLUG, for TrailMaster Mini XRS 163 Go Kart 12 14

4550 26202L01F000DRAIN PLUG, for TrailMaster Mini XRS 163 Go Kart 6 7

4551 26001K07F000CRANKCASE, for TrailMaster Mini XRS 163 Go Kart 56 66

4552 B01090602564BOLT M6X25, for TrailMaster Mini XRS 163 Go Kart 5 6

4553 30500K14F000CYLINDER HEAD (COMPLETE) ASSY, for TrailMaster Mini XRS 163 Kids Go Kart 54 67

4554 30707K07F000SPACER (GASKET) ASSY CYLINDER HEAD, for TrailMaster Mini XRS 163 Kids Go Kart11 20

4555 B01070806064BOLT M8X60, CYLINDER HEAD, for TrailMaster Mini XRS 163 Kids Go Kart 3 5

4556 30730K07F000CYLINDER HEAD, for TrailMaster Mini XRS 163 Kids Go Kart 43 60

4557 30715K07F001SPACER 1 (INTAKE GASKET), for TrailMaster Mini XRS 163 Kids Go Kart 10 13

4558 30516KK07F000(MATTRESS) HEAT INSULATING, for TrailMaster Mini XRS 163 Kids Go Kart 4 6

4559 30715K07F000SPACER 2 (INTAKE GASKET), for TrailMaster Mini XRS 163 Kids Go Kart 4 6

4560 30520K07F000BOLT INTAKE PIPE, for TrailMaster Mini XRS 163 Kids Go Kart 9 14

4561 B04070610064NUT M6, for TrailMaster Mini XRS 163 Kids Go Kart 4 7

4562 30702K07F000SPACER SEAL(VALVE COVER GASKET), for TrailMaster Mini XRS 163 Kids Go Kart4 7

4563 1.68E+11 CLIPBOARD (VALVE COVER), for TrailMaster Mini XRS 163 Kids Go Kart 16 19

4564 B01090601464BOLT M6X14, for TrailMaster Mini XRS 163 Kids Go Kart 4 6

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



4565 36101K07F000SPACER (GASKET) EXHAUST PIPE, for TrailMaster Mini XRS 163 Kids Go Kart 2 3

4566 30521K07F000BOLT EXHAUST PIPE, for TrailMaster Mini XRS 163 Kids Go Kart 9 11

4567 B04000812564NUT M8, for TrailMaster Mini XRS 163 Kids Go Kart 3 6

4568 30506G15F910SPARK PLUG, for TrailMaster Mini XRS 163 Kids Go Kart 8 9

4569 27000K07F000INTAKE EXHAUST MECHANISM (VALVE TRAIN) ASSY, for TrailMaster Mini XRS XRX Go Kart 163 Engine46 57

4570 30302L01F000ADJUSTING NUT VALVE CLEARANCE, for TrailMaster Mini XRS XRX Go Kart 163 Engine4 6

4571 30313Q01F000BUTTONHEAD ARM, for TrailMaster Mini XRS XRX Go Kart 163 Engine 5 6

4572 30301K07F000(ROCKER) ARM, for TrailMaster Mini XRS XRX Go Kart 163 Engine 8 9

4573 30214K07F000CAP EXHAUST DOOR ROD, for TrailMaster Mini XRS XRX Go Kart 163 Engine 3 4

4574 30203K07F000UPPER RETAINER EXHAUST DOOR SPRING, for TrailMaster Mini XRS XRX Go Kart 163 Engine2 3

4575 30101K07F930SPRING VALVE, for TrailMaster Mini XRS XRX Go Kart 163 Engine 12 14

4576 30201K07F000VALVE EXHAUST, for TrailMaster Mini XRS XRX Go Kart 163 Engine 8 10

4577 30231K07F000GUIDE PLATE CONNECTING STUD, for TrailMaster Mini XRS XRX Go Kart 163 Engine3 5

4578 30230K07F000ROD CONNECTING, for TrailMaster Mini XRS XRX Go Kart 163 Engine 14 16

4579 30106K07F000UPPER RETAINER INTAKE DOOR SPRING, for TrailMaster Mini XRS XRX Go Kart 163 Engine5 6

4580 30303Q01F930ADJUSTING STUD VALVE CLEARANCE, for TrailMaster Mini XRS XRX Go Kart 163 Engine3 5

4581 30103K07F000VALVE INTAKE, for TrailMaster Mini XRS XRX Go Kart 163 Engine 8 9

4582 30312K07F000STUD CONNECTING, for TrailMaster Mini XRS XRX Go Kart 163 Engine 4 6

4583 30400K07F000CAMSHAFT, for TrailMaster Mini XRS XRX Go Kart 163 Engine 15 19

4584 30104K07F000OILSEAL VALVE, for TrailMaster Mini XRS XRX Go Kart 163 Engine 5 8

4585 15000K07F000BRANCE (CRANKSHAFT COMPLETE ASSY) FLYING WHEEL, for TrailMaster Mini  XRS XRX 163 Gokart Engine48 60

4586 15230K07F000NUT CLAMP, for TrailMaster Mini  XRS XRX 163 Gokart Engine 4 7

4587 17403K07F000RATCHET WHEEL, for TrailMaster Mini  XRS XRX 163 Gokart Engine 5 9

4588 34381K07F000FAN, for TrailMaster Mini  XRS XRX 163 Gokart Engine 5 6

4589 34309K07F000FLYING WHEEL, for TrailMaster Mini  XRS XRX 163 Gokart Engine 9 10

4590 15116Q01F000KEY, for TrailMaster Mini  XRS XRX 163 Gokart Engine 3 4

4591 15250K07F000DRIVEN GEAR ADJUSTING, for TrailMaster Mini  XRS XRX 163 Gokart Engine 8 12

4592 168QDJ04-07CBRANCE (CRANKSHAFT), for TrailMaster Mini  XRS XRX 163 Gokart Engine 35 54

4593 15232K07F000GEAR CRANKSHAFT TIMING, for TrailMaster Mini  XRS XRX 163 Gokart Engine 11 16

4594 15106K07F000CIRCLIP PISTON PIN, for TrailMaster Mini  XRS XRX 163 Gokart Engine 2 6

4595 151000K07F000PISTON, for TrailMaster Mini  XRS XRX 163 Gokart Engine 10 16

4596 15103K07F000RING FIRST, for TrailMaster Mini  XRS XRX 163 Gokart Engine 4 5

4597 15104K07F000RING SECOND, for TrailMaster Mini  XRS XRX 163 Gokart Engine 4 5

4598 15300K07F000OIL RING ASSY, for TrailMaster Mini  XRS XRX 163 Gokart Engine 6 8

4599 1510K07FF10 PIN PISTON, for TrailMaster Mini  XRS XRX 163 Gokart Engine 8 10

4600 15131K07F000ROD CONNECTING, for TrailMaster Mini  XRS XRX 163 Gokart Engine 9 11

4601 15133L01F000BOLT CONNECTING ROD, for TrailMaster Mini  XRS XRX 163 Gokart Engine 4 7

4602 15132K07F000COVER CONNECTING ROD, for TrailMaster Mini  XRS XRX 163 Gokart Engine 11 15

4603 15130K07F000CONNECTING ROD ASSY, for TrailMaster Mini  XRS XRX 163 Gokart Engine 18 22

4604 17150K07F000STARTING SETS (COMPLETE RECOIL ASSY), for TrailMaster Mini XRS XRX 163 Engine30 36

4605 17180K07F000SCREW, for TrailMaster Mini XRS XRX 163 Engine 4 6

4606 17156K07F000CIRCLIP, for TrailMaster Mini XRS XRX 163 Engine 3 5

4607 17157K07F000PLATE GUIDE, for TrailMaster Mini XRS XRX 163 Engine 6 8

4608 17158K07F000BLOCK CLUTCH, for TrailMaster Mini XRS XRX 163 Engine 9 10

4609 17162K07F000SPRING PRESSURE, for TrailMaster Mini XRS XRX 163 Engine 10 13

4610 17155K07F000TABLE ROTARY, for TrailMaster Mini XRS XRX 163 Engine 9 16

4611 17152K07F000SPRING TURBINATION, for TrailMaster Mini XRS XRX 163 Engine 3 7

4612 B01090608064BOLT M6X8, for TrailMaster Mini XRS XRX 163 Engine 4 9

4613 17170K07F000COVER STARTING, for TrailMaster Mini XRS XRX 163 Engine 23 29

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



4614 17160K07F000ROPE STRATING, for TrailMaster Mini XRS XRX 163 Engine 8 11

4615 17159K07F000HANDLE, for TrailMaster Mini XRS XRX 163 Engine 6 9

4616 17187K07F000COWLING, for TrailMaster Mini XRS XRX 163 Engine 4 6

4617 B01090601464BOLT M6X14, for TrailMaster Mini XRS XRX 163 Engine 4 6

4618 17176K07F000PLATE 1 DRIVERSION, for TrailMaster Mini XRS XRX 163 Engine 4 8

4619 17178K07F001PLATE 2 DRIVERSION, for TrailMaster Mini XRS XRX 163 Engine 9 11

4620 168QDJ.07B AIR CLEANER ASSY, for TrailMaster Mini XRS XRX Gokart 23 35

4621 B04030600040NUT M6, for TrailMaster Mini XRS XRX Gokart 4 6

4622 168QDJ.07-04BCOVER FILTERING, for TrailMaster Mini XRS XRX Gokart 8 11

4623 1.68E+11 SEAL, for TrailMaster Mini XRS XRX Gokart 9 14

4624 1.68E+11 CORE FILTERING, for TrailMaster Mini XRS XRX Gokart 9 10

4625 1.68E+11 BRACKET FILTERING, for TrailMaster Mini XRS XRX Gokart 13 16

4626 168QDJ.07.01COVER UPPER BODY, for TrailMaster Mini XRS XRX Gokart 13 18

4627 37113K07F000SEAL AIR CLEANER, for TrailMaster Mini XRS XRX Gokart 8 9

4628 26400K07F000COLLOID PIPE, for TrailMaster Mini XRS XRX Gokart 8 9

4629 36000K07F000MUFFLER ASSY, for TrailMaster Mini XRS XRX Gokart 16 21

4630 32500K07F000CARBURETOR ASSY, for TrailMaster Mini XRS XRX Gokart 38 57

4631 168FJH-3.08 SWITCH ASSY IGNITION (COMPLETE), for TrailMaster Mini XRX Electric Start Engine85 129

4632 34500K14F000SWITCH ASSY ENGINE STOP (BUTTON), for TrailMaster Mini XRX Electric Start Engine12 16

4633 34350K07F000WINDING(STARTER MOTOR) ASSY, for TrailMaster Mini XRX Electric Start Engine35 55

4634 B01090602563BOLT M6X25, for TrailMaster Mini XRX Electric Start Engine 9 12

4635 34361K42F000CONNECTING WIRE ASSY, for TrailMaster Mini XRX Electric Start Engine 15 20

4636 17558K14F000CLIP, for TrailMaster Mini XRX Electric Start Engine 5 6

4637 8.070.045-BK CUSTOM BAR CAGE, for TrailMaster Mini XRX Kids Gokart Frame 46 67

4638 6.000.194-BK CUSTOM CROSS BAR TOP FR , for TrailMaster Mini XRX Kids Gokart Frame 19 28

4639 8.070.046-BK CUSTOM J BAR L R SIDE, for TrailMaster Mini XRX Kids Gokart Frame 30 46

4640 8.080.041-BK CUSTOM CROSS BAR RR, for TrailMaster Mini XRX Kids Gokart Frame 22 34

4641 2.000.037 FRAME COMPLETE (SPECIAL ORDER), for TrailMaster Mini XRX Kids Gokart Frame655 799

4642 6.000.191 FOAM PADDING-22, for TrailMaster Mini XRX Kids Gokart Frame 15 20

4643 7.020.048 RUBBER PROTECTOR (PADDING COVER), for TrailMaster Mini XRX Kids Gokart Frame13 15

4644 9.129.845 ALLEN HEAD BOLT M8X1.25X45, for TrailMaster Mini XRX Kids Gokart Frame 3 4

4645 7.010.049 R-WASHER, for TrailMaster Mini XRX Kids Gokart Frame 2 3

4646 9.220.008 NUT M8X1.25, for TrailMaster Mini XRX Kids Gokart Frame 4 4

4647 9.220.010 LOCKING FLANGE NUT M10, for TrailMaster Mini XRX Kids Gokart Frame 4 5

4648 7.010.006 STEERING SHAFT BUSH, for TrailMaster Mini XRX Kids Gokart Frame 19 26

4649 9.110.016 ALLEN HEAD BOLT M10X1.25X16, for TrailMaster Mini XRX Kids Gokart Frame 3 4

4650 7.020.045 RUBBER FOOT PLATE, for TrailMaster Mini XRX Kids Gokart Frame 13 16

4651 6.000.135 HORN R, for TrailMaster Mini XRX Kids Gokart Frame 24 35

4652 9.129.816 FLANGE BOLT M8X1.25X16, for TrailMaster Mini XRX Kids Gokart Frame 3 4

4653 6.000.136 HORN L, for TrailMaster Mini XRX Kids Gokart Frame 24 35

4654 6.030.132 THROTTLE CABLE COMP, for TrailMaster Mini XRX Kids Gokart Frame 66 80

4655 6.000.133 BRAKE CABLE COMP, for TrailMaster Mini XRX Kids Gokart Frame 60 75

4656 6.000.190 FOAM PADDING-30, for TrailMaster Mini XRX Kids Gokart Frame 15 20

4657 7.010.045 CUSTOM BAR CAGE CAP, for TrailMaster Mini XRX Kids Gokart Frame 19 28

4658 9.220.008 NUT M8X1.25, for TrailMaster Mini XRX Gokart Frame 4 4

4659 6.000.191 FOAM PADDING-22, for TrailMaster Mini XRX Gokart Frame 15 20

4660 G59-9174 THREADLOCKER, Red 10 12

4661 9.108.095 FLANGE BOLT M8X1.25X95, for TrailMaster Mini XRX XRS Gokart 15 18

4662 7.010.003 UPPER SUSPENSION ARM BUSH, for TrailMaster Mini XRX XRS Gokart 4 8

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



4663 8.010.104 UPPER SUSPENSION ARM COLLAR, for TrailMaster Mini XRX XRS Gokart 9 12

4664 4.000.020 UPPER SUSPENSION ARM, for TrailMaster Mini XRX XRS Gokart 22 30

4665 9.320.008 LOCKING FLANGE NYLON NUT M8, for TrailMaster Mini XRX XRS Gokart 5 9

4666 9.108.030 FLANGE BOLT M8X1.25X30, for TrailMaster Mini XRX XRS Gokart 4 7

4667 6.000.172 CUSHION (SHOCK ABSOBER) ASSEMBLY FR, for TrailMaster Mini XRX XRS Gokart25 37

4668 9.108.105 FLANGE  BOLT M8X1.25X105, for TrailMaster Mini XRX XRS Gokart 16 20

4669 8.010.015 LOWER SUSPENSION ARM COLLAR, for TrailMaster Mini XRX XRS Gokart 12 19

4670 4.000.021 UPPER SUSPENSION ARM ASSY, for TrailMaster Mini XRX XRS Gokart 22 40

4671 2.000.031 SPINDLE AND STRUT SUPPORT R, for TrailMaster Mini XRX XRS Gokart 33 50

4672 9.030.010 BEARING 6202, for TrailMaster Mini XRX XRS Gokart 6 9

4673 6.100.169-BK FRONT WHEEL (AND TIRE L OR R) ASSY, for TrailMaster Mini XRX XRS Gokart 90 130

4674 9.030.009 BEARING 6201, for TrailMaster Mini XRX XRS Gokart 6 11

4675 9.800.012 NUT M12, for TrailMaster Mini XRX XRS Gokart 3 6

4676 7.020.039 HUB COVER FR, for TrailMaster Mini XRX XRS Gokart 15 23

4677 9.800.010 NUT M10, for TrailMaster Mini XRX XRS Gokart 4 6

4678 6.000182 BK RIM FR (FRONT R OR L), for TrailMaster Mini XRX XRS Gokart 56 69

4679 001-133506-00TIRE FR (FRONT R OR L) 13X3.5-6, for TrailMaster Mini XRX XRS Gokart 36 49

4680 2.000.032 SPINDLE AND STRUT SUPPORT L, for TrailMaster Mini XRX XRS Gokart 35 55

4681 7.020.061 BALL HEAD DUST SEAL, for TrailMaster Mini XRX XRS Gokart 13 25

4682 7.190.018 AIR VALVE, for TrailMaster Mini XRX XRS Gokart 7 9

4683 005-2530-00 COTTER PIN X2.5X30, for TrailMaster Mini XRX XRS Gokart 2 3

4684 005-2025-00 COTTER PIN X2X25, for TrailMaster Mini XRX XRS Gokart 3 3

4685 9.106.032 FLANGE BOLT M6X32, for TrailMaster Mini XRS XRX Go Kart 3 3

4686 9.106.012 FLANGE BOLT M6X12, for TrailMaster Mini XRS XRX Go Kart 2 4

4687 7.100.002 FIXER (SCREW) PLASTIC II, for TrailMaster Mini XRS XRX Go Kart 2 3

4688 7.100.001 FIXER (SCREW) PLASTIC I, for TrailMaster Mini XRS XRX Go Kart 2 3

4689 6.000.145 FUEL FILLER  CAP (Gas Cap) COMP, for TrailMaster Mini XRS XRX Go Kart 13 16

4690 4.030.019 FUEL TANK COMP, for TrailMaster Mini XRS XRX Go Kart 166 180

4691 7.020.030 FUEL TUBE #1, for TrailMaster Mini XRS XRX Go Kart 5 8

4692 8.040.009 FUEL TUBE CLIP, for TrailMaster Mini XRS XRX Go Kart 3 6

4693 6.000.056 FILTER, for TrailMaster Mini XRS XRX Go Kart 4 6

4694 7.020.029 FUEL TUBE #2, for TrailMaster Mini XRS XRX Go Kart 5 7

4695 6.000.166 FUEL COCK ASS'Y, for TrailMaster Mini XRS XRX Go Kart 24 35

4696 14-0602-00 REAR SWING ARM, for TrailMaster Mini XRS XRX Go Kart 134 150

4697 9.108.030 FLANGE BOLT M8X1.25-30, for TrailMaster Mini XRS XRX Go Kart 4 6

4698 9.320.008 LOCKING FLANGE NYLON NUT M8, for TrailMaster Mini XRS XRX Go Kart 3 5

4699 9.220.010 LOCKING FLANGE NUT M10X1.25, for TrailMaster Mini XRS XRX Go Kart 3 5

4700 9.200.010 NUT M10X1.25, for TrailMaster Mini XRS XRX Go Kart 3 5

4701 7.020.056 REAR SWING ARM BUSH, for TrailMaster Mini XRS XRX Go Kart 9 12

4702 9.110.050 FLANGE BOLT M10X1.25X50, for TrailMaster Mini XRS XRX Go Kart 11 14

4703 9.108.016 FLANGE BOLT M8X16, for TrailMaster Mini XRS XRX Go Kart 19 24

4704 14-0207-00 PLASTIC CHAIN GUARD 2, for TrailMaster Mini XRS XRX Go Kart 23 30

4705 003-050030-00BOLT M5X30, for TrailMaster Mini XRS XRX Go Kart 6 8

4706 14-0603-00 EXHAUST GUARD, STAND, for TrailMaster Mini XRS XRX Go Kart 13 16

4707 9.129.616 ALLEN BOLT M6X16, for TrailMaster Mini XRS XRX Go Kart 7 10

4708 7.120.060 BRAKE PAD SET, RR, for TrailMaster Mini XRS XRX Go Kart 23 35

4709 6.000.178 CALIPER (REAR) ASSY, RR, for TrailMaster Mini XRS XRX Go Kart 35 40

4710 6.000.173 CUSHION (SHOCK ABSORBER REAR L OR R) ASSY RR, for TrailMaster Mini XRS XRX Go Kart30 38

4711 9.210.006 NYLON NUT M6, for TrailMaster Mini XRS XRX Go Kart 5 9

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



4712 9.110.180 FLANGE BOLT M10X1.25X180, for TrailMaster Mini XRS XRX Go Kart 22 30

4713 7.020.039 HUB COVER RR, for TrailMaster XRX XRS Go Kart 18 22

4714 9.220.016 LOCKING FLANGE NUT M16, for TrailMaster XRX XRS Go Kart 4 4

4715 8.010.138 AXLE KEY, for TrailMaster XRX XRS Go Kart 9 12

4716 6.000.170-BK REAR WHEEL (AND TIRE R OR L) ASSY, for TrailMaster XRX XRS Go Kart 90 130

4717 9.108.016 FLANGE BOLT M8X1.25X16, for TrailMaster XRX XRS Go Kart 3 5

4718 6.000.196 AXLE COVER, for TrailMaster XRX XRS Go Kart 25 36

4719 9.030.002 BEARING 6204, for TrailMaster XRX XRS Go Kart 16 19

4720 9.106.016 FLANGE BOLT M6X16, for TrailMaster XRX XRS Go Kart 3 5

4721 8.010.098 DISC BRAKE (REAR ROTOR) RR, for TrailMaster XRX XRS Go Kart 46 58

4722 8.010.097 REAR AXLE HUB, for TrailMaster XRX XRS Go Kart 24 37

4723 9.129.810 ALLEN HEAD BOLT M8X1.25X10, for TrailMaster XRX XRS Go Kart 7 9

4724 8.010.099 REAR SPROCKET, for TrailMaster XRX XRS Go Kart 30 38

4725 14-1101-00 REAR AXLE, for TrailMaster XRX XRS Go Kart 130 180

4726 005-3040-00 COTTER PIN 3X40, for TrailMaster XRX XRS Go Kart 2 3

4727 7.190.018 AIR VALVE, for TrailMaster XRX XRS Go Kart 6 8

4728 6.000.199 MASTER LINK, for TrailMaster Mini XRX XRS Gokart 9 12

4729 6.000.183-BK RIM (REAR R OR L) RR, for TrailMaster XRX XRS Go Kart 56 65

4730 001-136005-00TIRE (REAR R OR L) RR 13X6-5, for TrailMaster XRX XRS Go Kart 40 49

4731 9.070.004 DRIVE CHAIN (secondary), for TrailMaster XRX XRS Go Kart 48 56

4732 9.210.008 LOCKING NYLON NUT M8, for TrailMaster Mini XRS XRX Go Kart 3 4

4733 9.106.020 FLANGE BOLT M6X20, for TrailMaster Mini XRS XRX Go Kart 3 5

4734 9.100.512 BOLT M5X12, for TrailMaster Mini XRS XRX Go Kart 4 5

4735 9.500.008 ROLL PIN X3X20, for TrailMaster Mini XRS XRX Go Kart 5 9

4736 8.020.130 STEERING GEAR BRACKET, for TrailMaster Mini XRS XRX Go Kart 4 6

4737 9.220.010 LOCKING NUT M10, for TrailMaster Mini XRS XRX Go Kart 3 4

4738 8.020.144 PEDAL BRACKET, for TrailMaster Mini XRS XRX Go Kart 5 8

4739 8.010.103 PEDAL BOLT, for TrailMaster Mini XRS XRX Go Kart 4 5

4740 4.000.025 BRAKE PEDAL COMP, for TrailMaster Mini XRS XRX Go Kart 19 33

4741 7.010.003 PEDAL BUSH, for TrailMaster Mini XRS XRX Go Kart 11 16

4742 8.040.011 BRAKE PEDAL RETURN SPRING R, for TrailMaster Mini XRS XRX Go Kart 7 9

4743 8.040.010 THROTTLE PEDAL RETURN SPRING L, for TrailMaster Mini XRS XRX Go Kart 6 9

4744 4.000.026 THROTTLE PEDAL COMP, for TrailMaster Mini XRS XRX Go Kart 35 40

4745 7.020.043 BRAKE PEDAL PAD, for TrailMaster Mini XRS XRX Go Kart 12 22

4746 7.020.044 THROTTLE PEDAL PAD, for TrailMaster Mini XRS XRX Go Kart 12 22

4747 7.020.059 STEERING BALL JOINT DUST COVER, for TrailMaster Mini XRS XRX Go Kart 13 16

4748 9.129.816 ALLEN HEAD BOLT M8X1.25X16, for TrailMaster Mini XRS XRX Go Kart 8 10

4749 9.500.007 ROLL PIN M3X16, for TrailMaster Mini XRS XRX Go Kart 3 4

4750 4.000.024 STEERING GEAR (ASSY), for TrailMaster Mini XRS XRX Go Kart 36 22

4751 14-0502-00 KEY 4X4X12, for TrailMaster Mini XRS XRX Go Kart 6 10

4752 9.129.850 RUBBER FOOT PEDAL STOP, for TrailMaster Mini XRS XRX Go Kart 12 15

4753 6.034.096 ALLEN BOLT M9X50, for TrailMaster Mini XRS XRX Go Kart 7 10

4754 14-0205-00 SWITCH PANEL COVER, for TrailMaster Mini XRX XRS Go Kart 30 35

4755 14-0604-00 ENGINE MOUNTING PLATE, for TrailMaster Mini XRX XRS Go Kart 20 29

4756 006-QJ55-00 ENGINE COMPLETE , 163cc 5.5hp (PULL START), for TrailMaster Mini XRX XRS Go Kart240 290

4757 14-1102-00 CLUTCH, for TrailMaster Mini XRX XRS Go Kart 80 89

4758 14-0303-00 WIRE HARNESS, for TrailMaster Mini XRX XRS Go Kart 50 58

4759 14-0304-00 ENGINE STOP BUTTON, for TrailMaster Mini XRX XRS Go Kart 12 15

4760 6.000.176 SEAT COMPLETE, for TrailMaster Mini XRX XRS Go Kart 180 240

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



4761 6.000.165 POWER ON (START) SWITCH, for TrailMaster Mini XRX XRS Go Kart 12 16

4762 003-520013-00SELF TAPPING SCREW 4.2X13, for TrailMaster Mini XRX XRS Go Kart 3 4

4763 6.000.179 SAFETY BELT, for TrailMaster Mini XRX XRS Go Kart 50 66

4764 12.022.035 SPRING WASHER, for TrailMaster Mini XRX XRS Go Kart 3 5

4765 007-08-00 FLAT WASHER, for TrailMaster Mini XRX XRS Go Kart 3 4

4766 9.220.008 LOCKING FLANGE NUT M8, for TrailMaster Mini XRX XRS Go Kart 4 6

4767 9.108.055 BOLT M8X55, for TrailMaster Mini XRX XRS Go Kart 2 4

4768 CLUTCH WASHER X10 (GB96), for TrailMaster Mini XRX XRS Go Kart 3 6

4769 GB5783-86-20BOLT M8X20, for TrailMaster Mini XRX XRS Go Kart 3 6

4770 14-1103-00 DRIVE CHAIN (primary), for TrailMaster Mini XRX XRS Go Kart 54 65

4771 6.000.324 MASTER LINK, for TrailMaster Mini XRX XRS Go Kart 9 12

4772 6.034.096 NUT M8, for TrailMaster Mini XRX XRS Go Kart 3 4

4773 12.100.030 BOLT M8X45, for TrailMaster Mini XRX XRS Go Kart 3 4

4774 005-2530-00 COTTER PIN X2.5X30, for TrailMaster Mini XRX XRS Go Kart 2 4

4775 9.800.014 CASTLE NUT M14X1.5, for TrailMaster Mini XRX XRS Go Kart 4 6

4776 9.300.014 WASHER X14, for TrailMaster Mini XRX XRS Go Kart 3 4

4777 14-1104-00 SHAFT, SPROCKET AND DRIVE PULLEY, for TrailMaster Mini XRX XRS Go Kart 36 50

4778 14-1105-00 REAR CLUTCH AXLE KEY, for TrailMaster Mini XRX XRS Go Kart 6 8

4779 6.000.065 BEARING 6004, for TrailMaster Mini XRX XRS Go Kart 12 16

4780 14-1605-00 ENGINE MOUNTING PLATE (2), for TrailMaster Mini XRX XRS Go Kart 16 23

4781 14-0503-00 BUSHING, RUBBER, for TrailMaster Mini XRX XRS Go Kart 6 13

4782 7.025.077 BUSHING, for TrailMaster Mini XRX XRS Go Kart 12 16

4783 008-30-428 30 TEETH SPROCKET, for TrailMaster Mini XRX XRS Go Kart 58 70

4784 GB9459-88-16NUT M16X1.5, for TrailMaster Mini XRX XRS Go Kart 4 6

4785 008-13-06B 13 TEETH SPROCKET, for TrailMaster Mini XRX XRS Go Kart 30 39

4786 GB5785-86-45BOLT M10X1.25X45, for TrailMaster Mini XRX XRS Go Kart 8 13

4787 8.147.008 CHAIN ADJUSTER, for TrailMaster Mini XRX XRS Go Kart 17 25

4788 9.220.012 NUT M12X1.25, for TrailMaster Mini XRX XRS Go Kart 3 4

4789 8.010.042 WASHER-CHAIN ADJUSTER, for TrailMaster Mini XRX XRS Go Kart 3 4

4790 8.010.041 BUSHING- CHAIN ADJUSTER, for TrailMaster Mini XRX XRS Go Kart 9 11

4791 7.020.001 CAP WASHER- CHAIN ADJUSTER, for TrailMaster Mini XRX XRS Go Kart 3 6

4792 8.020.045 BOTTOM CAP WASHER- CHAIN ADJUSTER, for TrailMaster Mini XRX XRS Go Kart5 5

4793 9.220.010 NUT M10X1.25, for TrailMaster Mini XRX XRS Go Kart 3 4

4794 8.040.011 REF 18 DELETE, for TrailMaster Mini XRX Gokart-1 7 9

4795 1105 TC3 40 Series Torque Converter, Go Kart 1" Bore Driver, 3/4 Bore Driven 309 395

4796 XA110D X-Treme110D Mini ATV 747 949

4797 ATV110-YB US Titan 110B Spider Mini ATV 550 900

4798 ATV110-YS US Titan 110S Sport Mini ATV 689 969

4799 ATV110-YS US Titan 110S Sport Mini ATV-1 689 969

4801 ATV110-YL US Titan 110L Sportsman Mini ATV, with Rear Rack 645 969

4802 XA125F1 X-Treme 125R Mid Size Utility ATV 888 1499

4804 KD-GA004-3 Kandi 110X Sport ATV (GA004-3), Fully Automatic with Reverse 879 1495

4805 XA125G X-Treme 125X Sport ATV, 3-Speed Semi Auto w/Reverse 895 1695

4806 HS500ATV Sportsman 500 ATV, 4WD 3895 4595

4807 HS700ATV EFISportsman 700 ATV, 4WD 5795 8995

4808 UTV200L UTV 200 3295 3995

4810 HS400UTV-2 EFIBig Buck 400 UTV 4WD EFI 6487 7499

4811 HS500UTV-EFIBig Buck UTV 500cc 4WD 7498 8995

4812 HS700UTV-EFIBig Buck UTV 700cc 4WD 8198 8995

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



4813 HS700UTV-5 Big Buck UTV 700cc 4WD, 4 Seat 9698 11099

4814 HS800UTV Big Buck UTV 800cc, V-Twin EFI Fuel Injection 4WD 8995 11995

4815 TMUTV150 TrailMaster 150 Kids UTV Side by Side 2698 3495

4816 LBA501 Little Badass T-Shirt, mens short sleeve 13 20

4817 GPK80SLV Bicycle Gas Engine Kit 175 295

4822 G1056 Jackshaft Plate, for Motorized Bicycle Lifan 2.5hp, Honda GX160, GX200 60 65

4823 GPK80SLV1 Bicycle Gas Engine only 100 149

4824 GPK80_4101 Gas Tank, for Bicycle 30 45

4825 GPK80_SPRC-BK-44T44 Tooth Chain Sprocket, for Bicycle Engine Kit 24 30

4826 GPK80_4103 Idler Pulley Chain Tensioner, for Bicycle Engine Kit 4 8

4827 GPK80_4104 Pineapple Sprocket Bushing kit, for Bicycle Engine Kit 4 8

4844 L1065-3001 Little BadAss Mini Motorcycle Frame 395 549

4875 G59-9181 FUEL TANK REPAIR KIT 15 24

4876 G59-9183 PERMATEX MOTO SEAL 8 13

4893 KD-150FS-02-10 HEADLIGHT SWITCHKD-150FS HEADLIGHT SWITCH 22 24

4894 KD-150FS-03-13KD-150FS-03-13 CVT FRONT SPROCKET 44 49

4895 KD-150FS-03-02-03 150ccKD-150FS-03-02-03 150cc COMPLETE ENGINE 797 887

4896 KD-150FS-03-31KD-150FS-03-31 CVT BELT 89 99

4897 KD-150FS-03-32KD-150FS-03-32 CVT VARIATOR 144 149

4898 KD-150FS-03-33KD-150FS-03-33 CVT CLUTCH 184 189

4899 KD-150FS-03-34KD-150FS-03-34 STATOR 124 138

4900 KD-150FS-03-35KD-150FS-03-35 GENERATOR 110 113

4901 KD-150FS-03-02-02KD-150FS-03-02-02 STARTER 80 120

4902 KD-150FS-03-01-05KD-150FS-03-01-05 MUFFLER 183 239

4903 KD-150FS-03-37KD-150FS-03-37 RINGS 38 43

4904 KD-150FS-03-38KD-150FS-03-38 PISTON 64 70

4905 KD-150FS-03-39KD-150FS-03-39 CYLINDER BLOCK 165 187

4906 KD-150FS-03-29KD-150FS-03-29 CARBURETOR 225 240

4907 KD-150FS-03-30-04KD-150FS-03-30-04 AIR FILTER 40 52

4908 KD-150FS-03-14KD-150FS-03-14 REVERSE GEAR BOX 549 619

4909 KD-150FS-03-30-02KD-150FS-03-30-02 AIR CLEANER ASSEMBLY 143 149

4910 KD-150FS-02-07KD-150FS-02-07 WIRING HARNESS 188 196

4911 KD-150FS-02-27-02KD-150FS-02-27-02 BATTERY 79 123

4912 KD-150FS-02-18KD-150FS-02-18 CDI 110 132

4913 KD-150FS-02-25-01KD-150FS-02-25-01 IGNITION COIL 94 97

4914 KD-150FS-02-05-02KD-150FS-02-05-02 TURN SIGNAL 39 42

4915 KD-150FS-02-06-04KD-150FS-02-06-04 HEADLIGHT 59 66

4916 KD-150FS-02-13 IGNITIONKD-150FS-02-13 IGNITION SWITCH 133 149

4917 KD-150FS-02-10KD-150FS-02-10 HEADLIGHT SWITCH 34 37

4918 KD-150FS-05-03KD-150FS-05-03 FRONT FENDER 63 87

4919 KD-150FS-05-36-01KD-150FS-05-36-01 FRONT TIRE 98 129

4920 KD-150FS-04-03-01KD-150FS-04-03-01 REAR TIRE 102 134

4921 KD-150FS-05-36-02KD-150FS-05-36-02 FRONT WHEEL 120 129

4922 KD-150FS-04-03-02KD-150FS-04-03-02 REAR WHEEL 125 125

4923 KD-250FS-4-37-2KD-250FS-4-37-2 REAR WHEEL 239 239

4924 KD-250-FS 4-XX-01KD-250-FS FRONT TIRE 158 158

4925 KD-150FS-06-07KD-150FS-06-07 THROTTLE CABLE 119 119

4926 KD-150FS-06-06-05KD-150FS-06-06-05 BALL JOINT 124 124

4927 KD-150FS-06-09KD-150FS-06-09 REVERSE CABLE 120 129

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



4928 157F.03.003 LEFT CRANKCASE COVER, for TrailMaster 150 GY6 Gokart Engine 19 25

4929 157F.06.300 STARTING SHAFT ASSY, for TrailMaster 150 GY6 Gokart Engine 33 37

4930 157F.12.117 O-RING 13.8X2.3, for TrailMaster 150 GY6 Gokart Engine 5 7

4931 157F.06.002 STARTING SHAFT BUSHING, for TrailMaster 150 GY6 Gokart Engine 12 15

4932 139.06.101 STARTING RETURN SPRING, for TrailMaster 150 GY6 Gokart Engine-1 8 12

4933 139.06.101 STARTING RETURN SPRING, for TrailMaster 150 GY6 Gokart Engine 5 11

4934 139.11.403 WASHER, for TrailMaster 150 GY6 Gokart Engine 4 6

4935 GB/T894.1 X14SNAP RING X14, for TrailMaster 150 GY6 Gokart Engine 4 6

4936 139.11.404 WASHER X10, for TrailMaster 150 GY6 Gokart Engine 4 6

4937 GB/T5787-1986Bolt M8X30, for TrailMaster Mid XRX 196 Go Kart 3 4

4938 157F.06.400 STARTING DRIVEN GEAR ASSY, for TrailMaster 150 GY6 Gokart Engine 33 37

4939 139.06.103 FRICTION SPRING, for TrailMaster 150 GY6 Gokart Engine 12 15

4940 GB/T276 6200-2RZBEARING 6200-2RZ, for TrailMaster 150 GY6 Gokart Engine 12 15

4941 157F.12.121 ASPIRATION CHANNEL A, for TrailMaster 150 GY6 Gokart Engine 15 18

4942 157F.12.122 ASPIRATION CHANNEL B, for TrailMaster 150 GY6 Gokart Engine 15 18

4943 157F.11.601 ASPIRATION CHANNEL CLIP, for TrailMaster 150 GY6 Gokart Engine 5 8

4944 GB/T16674 M6X40BOLT M6X40, for TrailMaster 150 GY6 Gokart Engine 5 8

4945 157F.12.302 LEFT CRANKCASE COVER GASKET, for TrailMaster 150 GY6 Gokart Engine 25 28

4946 GB/T5787-1986Bolt M8X30, for TrailMaster Mid XRX 196 Go Kart-1 3 4

4947 QJ168QDJ.01-01Cover Crankcase, for TrailMaster Mid XRX 196 Go Kart 30 36

4948 JF142F .8-5 Washer Seal, for TrailMaster Mid XRX 196 Go Kart 5 8

4949 QJ168QDJ. 01-04Gauge, Engine Oil, for TrailMaster Mid XRX 196 Go Kart 9 11

4950 QJ168QDJ. 01-03Cover, Supply Oil Mouth, for TrailMaster Mid XRX 196 Go Kart 12 15

4951 157 .3-8 Guide, Dowel (8x14), for TrailMaster Mid XRX 196 Go Kart 6 8

4952 QJ168QDJ. 01-02Spacer, Crankcase, for TrailMaster Mid XRX 196 Go Kart 8 10

4953 QJ168QDJ. 01-01Oilseal Assy 25x41 .25x6, for TrailMaster Mid XRX 196 Go Kart 8 10

4954 GB/T276-1994Bearing 6025/P53, for TrailMaster Mid XRX 196 Go Kart 7 7

4955 QJ166QDK. 01-07Spacer, Drain Plug, for TrailMaster Mid XRX 196 Go Kart 11 14

4956 QJ166QDK. 01-06Drain Plug, for TrailMaster Mid XRX 196 Go Kart 8 12

4957 JF168FLH-16.01.01Crankcase Assy, for TrailMaster Mid XRX 196 Go Kart 38 46

4958 GB/T5789-1986Bolt M6x30, for TrailMaster Mid XRX 196 Go Kart 6 9

4959 157 .4-6 Guide, Dowel (10x14), for TrailMaster Mid XRX 196 Go Kart 12 15

4960 GB/T5787-1986Bolt M8X30, for TrailMaster Mid XRX 196 GoKart 3 4

4961 GB/T5787-1986Bolt M8X30, for TrailMaster Mid XRX 196 Buggy Go Kart 3 4

4962 QJ168QDL.02-01Spacer Assy, Cylinder Head, for TrailMaster Mid XRX 196 Go Kart 12 14

4963 QJ166QDK.03-11Adjusting Nut, Valve Clearance, for TrailMaster Mid XRX 196 Go Kart 6 8

4964 QJ168QDJ.04-06Nut, Clamp, for TrailMaster Mid XRX 196 Go Kart 8 10

4965 QJ168QDJ.05-01 Arm, for TrailMaster Mid XRX 196 Go Kart 20 23

4966 GB/T5787-1986M8X660 Bolt, Cylinder Head, for TrailMaster Mid XRX 196 Go Kart 55 7

4967 QJ168QDL.02-01Cylinder Head, for TrailMaster Mid XRX 196 Go Kart 38 44

4968 QJ168QDJ.02-04Spacer 1, for TrailMaster Mid XRX 196 Go Kart 12 14

4969 QJ168QDJ.02-02Mattress, Heat Insulting, for TrailMaster Mid XRX 196 Go Kart 16 19

4970 QJ168QDJ.02-05Spacer 2, for TrailMaster Mid XRX 196 Go Kart 12 14

4971 QJ168QDJ.02-03Bolt, Intake Pipe, for TrailMaster Mid XRX 196 Go Kart 8 10

4972 GB/T6177-2000Nut M6, for TrailMaster Mid XRX 196 Go Kart 6 8

4973 GB/T6177-2000Nut M6, for TrailMaster Mid XRX 196 Go Kart-1 6 8

4974 QJ168QDJ.02-06Spacer, Seal, for TrailMaster Mid XRX 196 Go Kart 10 11

4975 QJ168QDJ.02.03Clipboard, for TrailMaster Mid XRX 196 Go Kart 27 29

4976 GB/T5789-1986Bolt M6X14, for TrailMaster Mid XRX 196 Go Kart 10 13

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



4977 QJ168QDJ.02-01Spacer, Exhaust Pipe, for TrailMaster Mid XRX 196 Go Kart 10 13

4978 QJ168QDJ.02-07Bolt, Exhaust Pipe, for TrailMaster Mid XRX 196 Go Kart 8 10

4979 QJ168QDJ.02-07Bolt, Exhaust Pipe, for TrailMaster Mid XRX 196 GoKart 8 10

4980 GB/T6170-2000Nut M8, for TrailMaster Mid XRX 196 Go Kart 8 10

4981 QJ1E50FMG.1.2(F7RTC) Spark Plug, for TrailMaster Mid XRX 196 Go Kart 8 10

4982 QJ166QDK.03-11Adjusting Nut, Valve Clearance, for TrailMaster Mid XRX 196 Go Kart-1 6 8

4983 QJ182QDP.03-07Buttonhead, Arm, for TrailMaster Mid XRX 196 Go Kart 13 16

4984 QJ168QDJ.03-09Arm, for TrailMaster Mid XRX 196 Go Kart 20 22

4985 QJ166QDK.03-11Adjusting Nut, Valve Clearance, for TrailMaster Mid XRX 196 Go Kart-2 6 8

4986 J168QDJ.03-02Cap, Exhaust Door Rod, for TrailMaster Mid XRX 196 Go Kart 6 8

4987 QJ168QDJ.03-10Upper Retainer, Exhaust Door Spring, for TrailMaster Mid XRX 196 Go Kart 9 11

4988 QJ168QDJ.03-07Spring, Valve, for TrailMaster Mid XRX 196 Go Kart 15 17

4989 QJ168QDJ.03-05Valve, Exhaust, for TrailMaster Mid XRX 196 Go Kart 15 17

4990 QJ168QDJ.03.04Guide Plate, Connecting Stud, for TrailMaster Mid XRX 196 Go Kart 15 17

4991 QJ168QDJ.03.04Guide Plate, Connecting Stud, for TrailMaster Mid XRX 196 Go Kart-1 15 17

4992 QJ168QDJ.03.02Rod, Connecting, for TrailMaster Mid XRX 196 Go Kart 16 18

4993 QJ168QDJ.03-08Upper Retainer, Intake Door Spring, for TrailMaster Mid XRX 196 Go Kart 16 18

4994 QJ182QDP.03-04Adjusting Stud, Valve Clearance, for TrailMaster Mid XRX 196 Go Kart 16 18

4995 QJ168QDJ.03-06Valve, Intake, for TrailMaster Mid XRX 196 Go Kart 16 18

4996 QJ168QDL.03-01Stud, Connecting, for TrailMaster Mid XRX 196 Go Kart 16 18

4997 QJ168QDL.03.01Camshaft, for TrailMaster Mid XRX 196 Go Kart 36 38

4998 QJ168QDJ.03.03Oilseal, Valve, for TrailMaster Mid XRX 196 Go Kart 11 13

4999 QJ168QDJ.04-10Ratchet Wheel, for TrailMaster Mid XRX 196 Go Kart 25 28

5000 QJ168QDJ.04-11Fan, for TrailMaster Mid XRX 196 Go Kart 36 38

5001 JF168FJH-5.02.01Flying Wheel, for TrailMaster Mid XRX 196 Go Kart 36 38

5002 QJ182QDP.04-03Key, for TrailMaster Mid XRX 196 Go Kart 11 13

5003 QJ168QDJ.04-09Driven Gear, Adujsting, for TrailMaster Mid XRX 196 Go Kart 11 13

5004 JF168FLH-8B.04-01Brance, for TrailMaster Mid XRX 196 Go Kart 25 27

5005 QJ168QDJ.04-08Gear, Crankshaft Timing, for TrailMaster Mid XRX 196 Go Kart 10 12

5006 QJ168QDJ.04-08Gear, Crankshaft Timing, for TrailMaster Mid XRX 196 Go Kart-1 10 12

5007 QJ168QDJ.04-05Circlip, Piston Pin, for TrailMaster Mid XRX 196 Go Kart 11 11

5008 QJ168QDL.04-01Piston, for TrailMaster Mid XRX 196 Go Kart 21 23

5009 QJ168QDJ.04-02Ring, First, for TrailMaster Mid XRX 196 Go Kart 11 13

5010 QJ168QDJ.04-03Ring, Second, for TrailMaster Mid XRX 196 Go Kart 11 13

5011 QJ168QDJ.04-01Oil Ring Assy, for TrailMaster Mid XRX 196 Go Kart 11 13

5012 QJ168QDJ.04-04Pin, Piston, for TrailMaster Mid XRX 196 Go Kart 20 23

5013 QJ166QDK.05.02-03Bolt, Connecting Rod, for TrailMaster Mid XRX 196 Go Kart 20 23

5014 QJ168QDJ.04.02Connecting Rod Assy, for TrailMaster Mid XRX 196 Go Kart 26 28

5015 QJ168QDJ.05.02-02Cover, Connecting Rod, for TrailMaster Mid XRX 196 Go Kart-1 20 23

5016 QJ168QDJ.04.02-02Cover, Connecting Rod, for TrailMaster Mid XRX 196 Go Kart 26 28

5017 QJ168QDJ.05-07Rod Tension, for TrailMaster Mid XRX 196 Go Kart 16 18

5018 QJ168QDJ.05-06Spring 2 Tension, for TrailMaster Mid XRX 196 Go Kart 11 13

5019 GB/T6177-2000Nut, for TrailMaster Mid XRX 196 Go Kart 5 7

5020 QJ182QDP.06-03Bolt, Square, for TrailMaster Mid XRX 196 Go Kart 5 7

5021 QJ168QDJ.05-09 Spacer 2, for TrailMaster Mid XRX 196 Go Kart 5 7

5022 QJ182QDP.06-02Circlip, for TrailMaster Mid XRX 196 Go Kart 5 7

5023 QJ168QDJ.05-03Fork, for TrailMaster Mid XRX 196 Go Kart 11 13

5024 QJ166QDK.06-03 Spacer 1, for TrailMaster Mid XRX 196 Go Kart 11 15

5025 QJ168QDJ.05-04Pin, for TrailMaster Mid XRX 196 Go Kart 11 13

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



5026 QJ166QDK.01-02 Circlip, for TrailMaster Mid XRX 196 Go Kart 5 7

5027 QJ168QDJ.05.02-01Adjustment, Centrifugal, for TrailMaster Mid XRX 196 Go Kart 20 22

5028 QJ168QDJ.05.02-03Block, Centrifugal, for TrailMaster Mid XRX 196 Go Kart 11 13

5029 QJ168QDJ.05.02-02 Pin, for TrailMaster Mid XRX 196 Go Kart 11 8

5030 QJ168QDJ.05.02-02Pin, for TrailMaster Mid XRX 196 Go Kart-1 11 8

5031 QJ168QDJ.05-08Spacer 3, for TrailMaster Mid XRX 196 Go Kart 5 8

5032 QJ168QDJ.05-02Cover, Push Rod, for TrailMaster Mid XRX 196 Go Kart 11 13

5033 JF168FJH-7.03-01Spring 1, Tension, for TrailMaster Mid XRX 196 Go Kart 11 13

5034 GB/T5789-1986Bolt for TrailMaster Mid XRX 196 Go Kart 11 13

5035 JF168FJH-7.03.01Handle Assy, for TrailMaster Mid XRX 196 Go Kart 31 34

5036 GB/T5789-1986Bolt, for TrailMaster Mid XRX 196 Go Kart 11 13

5037 QJ168QDJ.06-05Screw, for TrailMaster Mid XRX 196 Go Kart 8 12

5038 GB62-88  Nut, for TrailMaster Mid XRX 196 Go Kart 5 4

5039 QJ168QDJ.06-06  Circlip, for TrailMaster Mid XRX 196 Go Kart 8 10

5040 QJ168QDJ.06-04Plate Guide, for TrailMaster Mid XRX 196 Go Kart 25 27

5041 QJ168QDJ.06-06    Circlip, for TrailMaster Mid XRX 196 Go Kart 5 7

5042 QJ168QDJ.06-01Block Clutch, for TrailMaster Mid XRX 196 Go Kart 8 12

5043 QJ168QDJ.06-02Spring, Pressure, for TrailMaster Mid XRX 196 Go Kart 8 12

5044 QJ168QDJ.06-03Table, Rotary, for TrailMaster Mid XRX 196 Go Kart 46 61

5045 QJ168QDJ.06-07Spring, Turbination, for TrailMaster Mid XRX 196 Go Kart 20 22

5046 GB/T5789-1986  Bolt, for TrailMaster Mid XRX 196 Go Kart 20 12

5047 QJ168QDJ.06.01Cover, Starting, for TrailMaster Mid XRX 196 Go Kart 25 27

5048 QJ168QDJ.06.08Rope, Strating, for TrailMaster Mid XRX 196 Go Kart 17 19

5049 QJ168QDJ.06.09Handle, for TrailMaster Mid XRX 196 Go Kart 17 19

5050 JF168FJH-5.03.02.01Cowling, for TrailMaster Mid XRX 196 Go Kart 46 51

5051 GB/T5789-1986     Bolt, for TrailMaster Mid XRX 196 Go Kart 4 7

5052 JF168FJH-5.03.01.01Plate 1 Driversion, for TrailMaster Mid XRX 196 Go Kart 31 37

5054 GB/T5789-1986      Bolt, for TrailMaster Mid XRX 196 Go Kart 4 7

5055 QJ168QDJ.06.02-01Plate 2 Driversion, for TrailMaster Mid XRX 196 Go Kart 31 37

5056 JF168FLH-M.06Start pulling plate sets, for TrailMaster Mid XRX 196 Go Kart 31 37

5057 QJ168QDJ.07-04BCover, Filtering, for TrailMaster Mid XRX 196 Go Kart 5 4

5058 ZJ168FJH.07.01.01-02Seal, for TrailMaster Mid XRX 196 Go Kart 5 6

5059 ZJ168FJH.07.01.01Core, Filtering for TrailMaster Mid XRX 196 Go Kart 9 10

5060 ZJ168FJH.07.01-02Bracket, Filtering, for TrailMaster Mid XRX 196 Go Kart 5 7

5061 ZJ168FJH.07.01-03Seal-03, for TrailMaster Mid XRX 196 Go Kart 5 7

5062 QJ168QDJ.07.01Cover, Upper Body, for TrailMaster Mid XRX 196 Go Kart 11 13

5063 JFL168FLH-8B.06.01Stator comp, for TrailMaster Mid XRX 196 Go Kart 11 13

5064 GB62-88 Under Construction Ref 9, for TrailMaster Mid XRX 196 Go Kart 5 4

5065 GB62-88 Under Construction Ref 13, for TrailMaster Mid XRX 196 Go Kart 5 4

5066 QJ168QDJ.07.03Seal, Air Cleaner, for TrailMaster Mid XRX 196 Go Kart 8 10

5068 QJ168QDJ.07.03Seal, Air Cleaner, for TrailMaster Mid XRX 196 Go Kart-1 5 7

5069 QJ168QDJ.07-01Colloid Pipe, for TrailMaster Mid XRX 196 Go Kart 5 7

5070 QJ168QDJ.07-01Colloid Pipe, for TrailMaster Mid XRX 196 Go Kart-1 5 7

5071 QJ168QDJ.07BAIR CLEANER ASSY, for TrailMaster Mid XRX 196 Go Kart 25 27

5074 QJ168QDJ.07B Air Cleaner Assy, for TrailMaster Mid XRX 196 Go Kart 25 28

5075 QJ168QDL.05 Muffler Assy, for TrailMaster Mid XRX 196 Go Kart 25 28

5076 JF168FLH-8B.09-01Bracket, choke cable comp, for TrailMaster Mid XRX 196 Go Kart 10 12

5077 JF168FLH-8B.09Carburetor Assy, for TrailMaster Mid XRX 196 Go Kart 33 36

5078 QJ168QDJ.11.03Ignition coil assy, for TrailMaster Mid XRX 196 Go Kart 16 18

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



5079 GB/T5789-1986Bolt M6X25, for TrailMaster Mid XRX 196 Go Kart 6 8

5080 JF168FJH-8B.06.02Connecting Wire Assy, for TrailMaster Mid XRX 196 Go Kart 11 12

5081 JF168FJH-5.05.01Motor Assy.Starter, for TrailMaster Mid XRX 196 Go Kart 36 38

5082 168FJH-5.05.03Starting Relay, for TrailMaster Mid XRX 196 Go Kart 20 22

5083 JF168FJH-5.05.03.01Wire, Starting Relay, for TrailMaster Mid XRX 196 Go Kart 15 17

5084 JF168FJH-5.01-01Wire, Fixed Board, for TrailMaster Mid XRX 196 Go Kart 15 17

5085 KD-GA003-2 Kandi Talon 110cc ATV (MDL-GA003-2) 688 2195

5086 KD-150GKR-2 Kandi KD-150 (KD-150GKR-2) Buggy Gokart 1949 3995

5087 KD-GA019-2 Kandi 150X Sport ATV, (GA019-2) Fully Automatic with Reverse 1687 2195

5088 HS800ATV EFISportsman 800 ATV, 4WD 5795 8995

5089 XA110B1 X-Treme110B Mini ATV 697 949

5090 KD-GA019-7 Kandi 250X Sport ATV, (GA019-7) 5-Speed Manual with/Reverse 1877 2349

5091 KD-GA009-4 Kandi 250X ATV, (GA009-4) 5-Speed Manual with/Reverse 2288 3995

5093 T-32 Taco 22 Clutch Cover, for Minibike or Gokart 75 75

5094 GL357-2023PSMounting Bracket for Clutch Cover, fits Taco 22 Minibike 13 16

5097 W65-0989 Number Plate, Rectangular Class C Plate white 10x12 24 30

5098 W56-5702 Minibike Footpegs, Folding (set of 2) 18 22

5104 L1065-3002 Little BadAss Decal 2x3 4 5

5106 GL1065-3001PSFrame, Mini Chopper, Bare Metal 295 395

5107 L1065-3002 Aluminum Engine Plate, for Mini Chopper 13 16

5108 L1065-3003 Gas Tank Shell, for Mini Chopper 95 130

5109 L1065-3004 Chrome Plug for Tank, Mini Chopper 10 12

5110 L1065-3005 Front Fork Assembly, Mini Chopper 195 229

5111 L1065-3006 Chrome 777 Bullet Headlight, for Mini Chopper 15 22

5113 GL1065-3008AFront Wheel, 10", for Mini Chopper 55 68

5114 L1065-3009 Front Wheel Bearing, for Mini Chopper 9 11

5115 GL1065-3010AFront Tire 350 x 10, for Mini Chopper 28 36

5116 GL1065-3011AFront Tube 350 x 10 w/straight valve, for Mini Chopper 10 12

5117 GL1065-3012 Front Wheel Spacers, (2), for Mini Chopper 13 16

5118 GL1065-3013AFront 5/8 Axle, for Mini Chopper 15 20

5119 GL1065-3014AFront 5/8 Nut for Axle, for Mini Chopper 2 3

5120 L1065-3015 Handlebars, Chrome, for Mini Chopper 22 35

5121 L1065-3016 Handlebar Clamps & Hardware, for Mini Chopper 22 33

5122 L1065-3017 Kickstand, for Mini Chopper 19 24

5123 L1065-3018 Seat, for Mini Chopper 49 55

5124 GL1065-3019MChrome Foot Pegs (2), for Mini Chopper 46 55

5125 GL1065-3020ARear Wheel, 8" x 3" wide, fits 5/8 Axle for Mini Chopper 66 70

5126 L1065-3021 Rear Wheel Bearing, for Mini Chopper 9 11

5127 GL1065-3022TCRear Tire 400/480 Sawtooth, for Mini Chopper 35 40

5128 GL1065-3023TCRear Tube 400/480 w/90 deg valve, for Mini Chopper 9 11

5129 L1065-3024 Rear Wheel Spacers, (2), for Mini Chopper 13 16

5130 GL1065-3025ARear 5/8 Axle, for Mini Chopper 18 21

5131 GL1065-3026 Rear 5/8 Nut for Axle, for Mini Chopper 2 3

5132 GL1065-3027A54T Rear Sprocket, for Mini Chopper 56 68

5133 GL1065-3028A5" Drum Brake Assy, for Mini Chopper 52 60

5134 GL1065-3029A5" Brake Drum, for Mini Chopper 24 30

5135 L1065-3030 5" Brake Adjusting Plate, for Mini Chopper 8 10

5136 GL357-2004A Front Wheel, 8", for LBA Minibike 66 70

5137 GL357-2004A Rear  Wheel, 8" x 3" wide, fits 5/8 Axle for Minibike 66 70

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



5138 GL357-7007 Mikuni Carb Kit, for Honda GX120/160/200 and clones 148 189

5140 GGL357-2001 Frame, Little BadAss Minibike, Bare Metal 275 275

5141 GGGL357-2002Front Fork Assembly, Little BadAss Minibike 125 125

5142 GGL357-2003 Fork Bolt & Nut, Little BadAss Minibike 13 13

5143 GL357-2004 Front Wheel, 8", Little BadAss Minibike 66 66

5144 GL357-2005 Front Wheel Bearing, Little BadAss Minibike 6 6

5145 GL357-2006 Front Tire, Little BadAss Minibike 22 22

5146 GL357-2007 Front Tube w/90 deg Valve Stem, Little BadAss Minibike 8 8

5147 GL357-2008 Front Wheel Spacers, (2), Little BadAss Minibike 12 12

5148 GL357-2009 Front 5/8 Axle and Nut, Little BadAss Minibike 10 10

5149 GL357-2010 Handlebars, Chrome, Little BadAss Minibike 24 24

5150 GL357-2011 Handlebar Clamps & Hardware, Little BadAss Minibike 12 12

5151 GL357-2012 Kickstand, Little BadAss Minibike 18 18

5152 GL357-2013 Seat, Little BadAss Minibike 80 80

5153 GL357-2014 Foot Peg (1), Little BadAss Minibike 16 16

5154 GL357-2015 Rear Wheel, 8", Little BadAss Minibike 66 66

5155 GL357-2016 Rear Wheel Bearing, Little BadAss Minibike 6 6

5156 GL357-2016 Rear Tire, Little BadAss Minibike 24 24

5157 GL357-2017 Rear Tube, Little BadAss Minibike 8 8

5158 GL357-2018 Rear Wheel Spacers, (2), Little BadAss Minibike 12 12

5159 GL357-2019 Rear 5/8 Axle and Nut, Little BadAss Minibike 12 12

5160 GL357-2020 60T Rear Sprocket, Little BadAss Minibike 31 31

5161 GL357-2021 Standard Clutch 12T #40/41, Little BadAss Minibike 50 50

5162 GL357-2022 Clutch Cover, Aluminum, Little BadAss Minibike 65 65

5163 GL357-2023 Clutch Cover Bracket, Little BadAss Minibike 20 20

5164 GL357-2024 5" Drum Brake, Little BadAss Minibike 45 45

5165 GL357-2025 5" Brake Drum, Little BadAss Minibike 16 16

5166 GL357-2027 Throttle Control & Grips, Little BadAss Minibike 26 26

5167 GL357-2028 Throttle Cable, Little BadAss Minibike 12 12

5168 GL357-2029 Throttle Wire Stop, Little BadAss Minibike 2 2

5169 GL357-2030 Chain #40, Little BadAss Minibike 23 23

5170 GL357-2031 Masterlink #40, Little BadAss Minibike 4 4

5171 DB1000-2 BMS Sand Sniper Dune Buggy 1000cc 2-Seater CARB Approved 7629 8995

5172 LBA600 Little BadAss Bigfoot 1295 0

5173 GL357-3203AZThrottle Linkage Kit, for Gokart Minibike 9 13

5174 GL357-3204FAEngine Mounting Hardware Kit 13 15

5175 GL1065-3032ARear Fender 3.5" wide, for Mini Chopper 19 3

5176 GL1065-3033AAxle Collar 5/8 x 1/2, for Mini Chopper 4 5

5177 SR125R ATV SSR 125R ATV 619 1595

5178 GPK80-CHAN-0003Masterlink, for Bicycle Gas Engine kit 4 5

5179 PK80_CABL-0080Clutch Cable, for Bicycle Engine Kit 16 20

5180 PK80_CHAIN080415 Bicycle Engine Chain 17 22

5181 PK80_ SPRC-BK-36T36 Tooth Chain Sprocket, for Bicycle Engine Kit 24 30

5182 PK80_SPRC-BK-40T40 Tooth Chain Sprocket, for Bicycle Engine Kit 24 30

5183 PK80_SPRC-BK-48T48 Tooth Chain Sprocket, for Bicycle Engine Kit 24 30

5184 PK80_HNDL-0089Clutch Lever and Cable, for Bicycle Engine Kit 20 30

5185 PK80_HNDL-0080Alloy Clutch lever, for Bicycle Engine Kit 11 20

5186 PK80_CABL-0080Clutch Cable, for Bicycle Engine Kit-1 16 20

5187 PK80_CABL-0055Throttle Cable, for Bicycle Engine Kit 16 20

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



5188 PK80_EXHS-0080Exhaust Header and Muffler, for Bicycle Engine Kit 25 34

5189 PK80_EXHS-0080Head Gasket, for Bicycle Engine Kit 9 12

5190 PK80_COIL-0081Spark Plug Cap, for Bicycle Engine Kit 8 12

5191 PK80_COIL-0081Spark Plug, for Bicycle Engine Kit 5 9

5192 PK80_ CARB-0081Carburetor 2-Stroke, for Bicycle Engine Kit 20 30

5193 PK80_ FLTR-0081Air Filter Assy, for Bicycle Engine Kit 8 20

5194 PK80_ CDI-0080CDI Coil Assembly, for Bicycle Engine Kit 8 20

5195 GTX200S Titan TX200S 6.5hp OHV Powersport Engine 196cc, Go Kart Minibike 209 349

5196 GL357-7002PSGokart Stinger Exhaust, Honda GX120/160/200 & clones 140 249

5197 A82XX Axle Bearing 3 0

5198 A1861-A Live Axle Bearing Kit, for 1inch Axle, 2-Hole Flangettes 40 0

5199 A1861-B Live Axle Bearing Kit, for 1inch Axle, 3-Hole Flangettes 41 0

5200 A1861-B Live Axle Bearing Kit, (Free Spinning) for 1-1/4inch Axle, 3-Hole Flangettes 45 0

5201 A1863 Live Axle Bearing Kit, (Standard Bearings) for 1-1/4inch Axle, 3-Hole Flangettes42 0

5202 A8282 Flangette, 2-Hole, for 3/4 inch Axle Bearing 2 0

5203 A8212 Flangette, 2-Hole, for 1 inch Axle Bearing 2 0

5204 A8213 Flangette, 3-Hole, for 1 inch Axle Bearing 2 0

5205 A8217 Flangette, 3-Hole, for 1-1/4 inch Axle Bearing 3 0

5206 A8127 Bearing Hanger for 1 inch Axles 6 0

5207 A8130 Bearing Hanger for 1-1/4 inch Axles 6 0

5208 A8221 DELUXE ROD END BEARING, FEMALE, 5/16-24 RIGHT 6 0

5209 A4001-10 #25 Standard Chain, 10 feet 35 40

5210 A4398-10 #219H Chain, for Pocket Bike, 10 feet 70 0

5211 A4397 #219H Chain, for Pocket Bike, 120L 4 feet 70 0

5212 4008-100 #35 Standard Chain, for Gokart or Minibike, 100 foot reel 239 0

5213 A4316 #35 Chain, 36" (95 Links), with Master Link 15 0

5214 A4097 Chain Breaker (#25 THRU #60) Plus Spare Pin 22 25

5215 A2270S BRAKE ASSEMBLY, 4-1/2", ROUND PLATE, STEEL, 5/8" BORE, Go Kart Mini Bike40 44

5216 A2270A BRAKE ASSEMBLY, 4-1/2", Round Plate, Aluminum, 5/8" Bore 40 44

5217 A2272S BRAKE ASSEMBLY, 4-1/2", ROUND BACKING PLATE, STEEL, 3/4" BORE 40 44

5218 A2272A BRAKE ASSEMBLY, 4-1/2", ROUND BACKING PLATE, ALUMINUM, 3/4" BORE 40 44

5219 A18XX POSI STOP BRAKE, DISC ONLY 26 40

5220 A1822 POSI STOP BRAKE ASSEMBLY WITHOUT DISC 46 54

5221 A1822 POSI STOP BRAKE ASSEMBLY WITHOUT DISC-1 46 54

5222 A8118 BRAKE SHOE, LINED FOR POSI-STOP DISC BRAKE 8 13

5223 G2255-B Band Brake 4-1/2 inch, Gokart Minibike-1 22 27

5224 G2211-OD BRAKE DRUM, for 4-1/2" Band Brake, No Flange 20 25

5225 A1700-230 SHOCK ABSORBER, Heavy Duty Hydraulic, 3-WAY Adjustable, 650lbs 40 45

5226 A1700-236 SHOCK ABSORBER, Heavy Duty Hydraulic, 3-WAY Adjustable, 730 LBS 40 45

5227 A1700-336 SHOCK ABSORBER, Heavy Duty Hydraulic, 3-WAY Adjustable, 730lbs 40 45

5228 A1700-246 SHOCK ABSORBER, Heavy Duty Hydraulic, 730lbs, Black Spring 40 45

5229 A1700-15 SHOCK ABSORBER, Mechanical 3 WAY Adjustable, 450lbs Chrome Spring 25 40

5230 A1700-19 SHOCK ABSORBER, Mechanical 3-WAY Adjustable, 450lbs Chrome Spring 25 40

5231 A1700-17 SHOCK ABSORBER, Mechanical, 3-WAY Adjustable, 450lbs Chrome Spring 25 40

5232 G2541 BRAKE DRUM, for 4" Band Brake, No Flange 20 25

5233 A2269 BRAKE ASSEMBLY, 4-1/2", STEEL ANCHOR BACKING PLATE, 1" BORE 40 44

5234 G2211-ID BRAKE DRUM, for 4-1/2" Drum Brake, No Flange 20 25

5235 A550 Hornet Minibike Kit 347 549

5236 GX160UT2-QX2Honda GX160 Engine, HPO 349 559

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330



5238 GX120UT2-QX2Honda GX120 Engine, HPO 339 459

5239 GX200UT2-QX2Honda GX200 Engine, HPO 379 599

5240 M20-20 Gas Tank, SportsterÃƒÃƒÃ‚Â® Style Peanut 17" 150 200

5241 M50-5 Drag Bars, for Mini Chopper 7/8" 48 55

5242 M35-7 Throttle Assembly with Grips, for 7/8" Bars 40 58

5243 M22-121 Foot Pegs (2), Chrome with Rubber Insert 46 58

5244 M22-122 Foot Pegs (2), Chrome with Wing Design 37 43

5245 M23-130 Foot Peg Set (2), Rubber SportsterÃƒÃƒÃ‚Â® Style w/Mounting Bracket Set 75 89

5246 M23-131 Minibike Foot Peg Set (2), O-Ring SportsterÃƒÃƒÃ‚Â® Style w/Mounting Bracket Set83 95

5247 M22-72 Minibike Foot Pegs (2), Chrome with O-Ring, Universal Clamp-On 53 58

5248 M22-43 Minibike Foot Pegs (2), Holly Style Chrome Clamp-On 7/8 -1" 53 58

5249 GTX200S Titan TX200S Engine HPO 209 349

5250 VR1 AKRA VR1 AKRA Adult Race Go Kart 1754 3495

5251 VK1 VK1 Kid Racer Race Go Kart 1399 1299

5252 VR1 VR1 Adult Race Go Kart 1499 2995

5253 VRC1 VR1 Commercial Adult Race Go Kart 1579 3495

Gokartsusa.com 2442 Estand Way, Pleasant Hill, CA 94523 (925) 691-0330


